OPERATOR MANUAL
nEgE’man & PARTS CATALOG

rofaryy cwlder
10301530

DEGELMAN INDUSTRIES LTD. 143263 v1.3
BOX 830-272 INDUSTRIAL DRIVE,

REGINA, SK, CANADA, S4P 3BI1
FAX 306.543.2140 PH 306.543.4447 Ege man

1.800.667.3545 DEGELMAN.COM






roflaryy cewutder
1D20[1S3D

QUICK GUIDE INDEX

Table of Contents -
Introduction 1
Safety 3
How To Set Your Tractor 8
How To Hook-Up Your Cutter 9
Cutter Preparation 12
How To Set Your Cutter 13
How To Operate Your Cutter 17
Transporting 19
Troubleshooting 21
Maintenance & Service 25
How To Store Your Cutter 32
Attachments / Accessories 33
Parts 40
Warranty 85

DEGELMAN INDUSTRIES LTD.

BOX 830-272 INDUSTRIAL DRIVE,
REGINA, SK, CANADA, S4P 3Bl
FAX 306.543.2140 PH 306.543.4447

1.800.667.3545 DEGELMAN.COM

A\ IMPORTANT:

[

READ MANUAL






Table of Contents

1. Introduction and Specifications.............. 01-02
2. Safety
- Important Safety Information .................. 03
- General Safety............coooveveeiieii 04
- Safety Decals .........c.cooveveieveiierein 05
- Decal Placement.............ccccvevvvvennennannn, 06

3. How To Set Your Tractor

- Tractor Requirements.............cccccevverncene 08
- Correct PTO Speed.........ccccovevivieniennnnn, 08
- Positioning Tractor Drawbar ................... 08
- Correct Drawbar Length.............cco.o....... 08
- 3 Point Quick Coupler Hitch Removal......08
- Wheel Tread Width Settings ................... 08
4. How to Hook-Up Your Cutter
- Attaching Cutter to Tractor Drawbar........ 09
- Installing Safety Chain ..........ccccceueneee. 10
- Attaching Driveline to PTO ..................... 10
- Attaching Hydraulics............c.ccocvevnienn, 10
- Connecting Lights (optional).................... 10
- Detaching Cutter from Tractor ................. 10
5. Cutter Preparation
- Preparation Checklist................cccooeeen. 12
- Cutting Banding Strap..........ccccoeiiennen. 12
- Removing Transport Locks &
Lowering Wings.......cccoeveieeniiieniieennen. 12
- Setting Hydraulic Flow Speed.................. 12
6. How to Set Your Cutter
- Important Setting Information................. 13
- Phasing Cylinders ...........ccccoccovveienannn. 13
- Engaging Driveline Clutch ...................... 13
- Levelling Front to Back............cccceenenen. 14
- Levelling Side to Side...........c.ccocvevrninnen. 15
- Why Blade Rotation is Important............. 16
- Setting Cutting Depth ..........cocvvvevinnannn. 16
- Wheel Tread Width Settings ................... 16
7. How to Operate Your Cutter
- Safe Operating Procedures .................... 17
- Raising Wings........ooooveiiiiiniieieee. 18
- Wing Flotation ............cccoeveviiiiiinane, 18
- Cutting Anglles..........cooveiviiiiiiiiiene, 18
- Blade Rotation..........cccceerieiiiieiiine, 18
- Making TUMRS ..., 18
8. Transporting
- Safe Transport Procedures....................... 19
- Preparing Cutter for Transport................. 20
- Restricted Transport Width...................... 20

9. Troubleshooting
- General Operation................cccoeveuennn. 21

10. Troubleshooting - Components

- Operation..........cceevceieniieeeee e 22
“Blades ..o 23
- Gear BoXes......uuuueeeeiieeeeeeeeeeeeeeeee 23
- Driveline Clutches .......ooovoevivoee 24
- Drivelines ......oooveoeeeeeeeeeee 24
11. Maintenance & Service

- Safe Maintenance Procedures................. 25

A HOUP. ... 26

8 Hour (Daily) .....cocooveieiiiiiciiee 26

20Hour........ccci 27
= BOHOUR. ... 27
= TOO HOUF .o 27
-Annually ..o 28
“Blades ..o 29
- Blade Hardware..........ccovvvvveeeeeee. 29
- Blade Carriers (or optional Skid Pans).....29
- Torque Specifications............c..cococveune... 30
- Torque Limiter Disassembly..................... 31
- Torque Limiter Assembly ......................... 31

12. How to Store Your Cutter

- Preparing for Storage ............cccceveveun.n. 32
- Removing from Storage ...........ccccu...... 32

13. Attachments / Accessories
- Aircraft Tires, Brush Blade, Shredder Kit
Light Kit, Tow Hitch, Clevis Hitch, &

To0lbOX. ... 33
- Winch Kit (Operating Instructions)........... 34
T4 Parts.......cocooiiiiiiiie, 40
- General Assembly................cccooveiinin. 40
- Center Frame.........cococeveviiinne. 41-42
- Right & Left Wing Frame........................ 43
- Counterweight Assembly (1030)............. 44
- Hitch Assembly...........c.ccoooeviiiiin 45
- Center Shield and Hydraulic Clamps.......46
- Rockshaft Assembly.............c.cocooevevnnnn. 47
- Wheel Strut Assembly.................c.c........ 48
- Wheels, Hubs, & Spindles...................... 49
- Blades, Pan, & Hardware..........ccccvv...... 50
- Hydraulic Schematics........................ 51-52
- Hydraulic Cylinders...............coc........ 53- 54
- Drivelines..........cccooveivvevieiiiiienn, 55-63
Torque Limiter...........cocoevieenieennen. 66-67
Gearboxes.........coooeeirieiiiieiiiinen, 68-82
- Optional Lighting Kit...............c..c....... 83-84
- Optional Winch Kit..........cccooivveieninnn. 85
- Optional Toolbox or Tow Hitch................ 86
15. Warranty...........cccooooiiiiiiiieeee 87




Introduction

Welcome

Proof of Ownership

Degelman is proud to welcome you to our rapidly
increasing family of high quality and dependable
product owners. This product was designed an
built specifically for you, the customer. Through our
research and with your input and feedback, we
present fo you our 1030 & 1530 Rotary Cutter.

Designed with durability, safety, and performance in
mind, this rotary cutter is ready for years of quality
service. In order to help you keep your rotary cutter
in top operating condition we have provided you
with this manual.

Abouvut This Manual

This manual has been designed to help you with
three extremely important issues: Operation, Safety,
and Maintenance. It is strongly recommended that
you read through the entire manual and review it
annually for:

* your own personal safety.

¢ the safety of others.

® helpful and effective operation
techniques.

* maintenance procedures.
® preventative maintenance.

Your authorized Degelman dealer can be
contacted for ordering any replacement parts,
decals, or manuals. Since many of our parts are
specially designed specifically for this Rotary Cutter
we strongly recommend you always replace them
with genuine Degelman parts only.

This manual and its contents were current at the time
of its first printing. To increase product performance
and operation, some part modifications and changes
may occur that are not reflected in this manual.

Note: The description “Right”or”Left” as used in this
manual is determined by the direction the tractor
will travel while in use (unless otherwise stated).

Serial Number Plate

Your serial number is found on the serial number
plate attached to the cutter on the front left side of
the cutter near the driveline shield (shown in the
photo above).

It is important to record the serial and model
number of your cutter for proof of ownership and
for any required service or maintenance assistance.

Serial Number
Owner
Model

PTO Speed: [1540rem [ 1000 rem
Gearboxes: [1OMNI [ Bondioli & Pavesi
O Weasler [ Bondioli & Pavesi

Drivelines:

The 1030 Rotary Cutter Model consists of a center
assembly and one wing section. The over all cutting
width is 10 feet 2 inches.

The 1530 Rotary Cutter Model consists of one
center assembly and two wing sections. The overall
cutting width is 15 feet.

Wing angle and machine cutting height are
independantly controlled with hydraulic cylinders.
The cutter maintains a level cut at all cutting heights
with our self-leveling system and unique double
acting suspension.

143263 - Rotary Cutter 1030/1530

(23-April-2010)



Specifications and Options

ROTARY CUTTER RC1530 & RC1030

1030 model specs. shown in ( J's.

Field Position:
Cutting Height 1”10 17"
Cutting Width 180" (122”)
Overall Width 188" (135")
Overall Length 191"
Transport Position:
Overall Height 86"
Overall Width (no wheels) 90" (87”)
Overall Width (with wheels) 120” (102”)
Overall Length 180"
Ground Clearance: 16"
Weight: Standard 5985 Ibs (6100 Ibs)
Hitch Weight:
Field Position 2100 lbs (2125 Ibs) e
Transport Position 1950 lbs (1975 Ibs) )
Wing Flex: 24° down, 85° up =
Deck Thickness - Double Frame Construction: —
Top Deck 3/16" f’_,’_‘]i__
Bottom Deck (High Impact Resistant Steel) 3/16”
Skid Shoes:

Wing 3/8" x 3" AR400 ‘ '
Center Section 3/8” x 5-1/2" AR400 \\

BONDILI & PAVESI MODELS

Gearcase Power Rating:

Transfer Gearcase: Center and Wing Gearcase: i
200 hp - continuous % 175 hp - continuous
240 hp - peak %\%‘” 190 hp - peak
Drivelines:
540 RPM Machine Gearcases
Tractor fo Transfer CAT 6 with 80° CV
Transfer to Center/Wing CAT 4
1000 RPM Machine Gearcases M‘
Tractor fo Transfer CAT 4 with 80° CV o
Transfer to Center/Wing CAT 4
Driveline Protection: Preset Friction Torque Limiters
Blade Tip Speed: 540 PTO 1000 PTO
Center 15,500 ft/minute 16,750 ft/minute
Wing 15,700 ft/minute 15,950 ft/minute o

Brush Cutting Capacity: 3-1/2" ﬂ
Blade Holder: =<
Standard 3/4" Blade Carrier ———on|
Optional 1/4" Reinforced Skid Pan
Blades: Milled, 6-1/4" Overlap
Standard  1/2"x 5" ©

Optional 1/2" x 4"

Chain Shield:
Standard Double Row - 5/16” GR 30 J
Optional Cable through Chain - 1/4” Cable =

Deck Rings: 1/2" x 3" Standard
Side Skirt Thickness: Laminated up to 7/16" thick
Minimum Tractor PTO Power: 65 hp
Recommended Tractor PTO Power: 85 hp

Wing Lift Hydraulics: (Routing for combined circuit included)
Standard Single acting individual circuits
Hitch: Self-leveling
Standard 1-1/4" Precision Clamping System

Optional 1-1/8" Clevis Hitch
Suspension: >
Center: Walking Axle and Rubber Spring
Wings: Standard Single Wheel and Rubber Spring
Optional L Walking Axle and Rubber Spring
Wheels/Tires:
Standard 5 Bolt 20x5.5 Laminated
Optional 5 Bolt 22x6.6 Aircraft (foam filled)
Optional 5 Bolt 22x6.6 Aircraft (air filled)

Optional Accessories:
Light Kit, Toolbox, Wing Guide Wheel, Winch Kit, Tow Kit

OMNI GEAR & WEASLER MODELS

Gearcase Power Rating:

Transfer Gearcase: Center and Wing Gearcase:
200 hp - continuous 175 hp - continuous
250 hp - peak 200 hp - peak
Drivelines:
540 RPM Machine Gearcases
Tractor to Transfer CAT 6 with 80° CV
Transfer to Center/Wing CAT 5
1000 RPM Machine Gearcases .
Tractor fo Transfer CAT 5 with 80° CV
Transfer to Center/Wing CAT 5
Driveline Profection: Preset Friction Torque Limiters
Blade Tip Speed: 540 PTO 1000 PTO
Center 17,030 ft/minute 16,750 ft/minute
Wing 17,030 ft/minute 15,950 ft/minute

Brush Cutting Capacity: 4” -

Blade Holder: \g
Standard 3/4" Blade Carrier ——r
Blades: Milled, 7-1/2" Overlap 1

Standard  1/2" x 5"
Optional 1/2" x 4"

143263 - Rotary Cutter 1030/1530  (23-April-2010) _2_



Safety

Why is SAFETY important to YOU?

3 BIG Reasons:

¢ Accidents Can Disable and Kill
e Accidents Are Costly
¢ Accidents Can Be Avoided

Safety Alert Symbol

The Safety Alert Symbol identifies important safety
messages applied to the Rotary Cutter mower and in
this manual. When you see this symbol, be alert to
the possibility of injury or death. Follow the

instructions provided on the safety messages. The Safety Alert Symbol means:
ATTENTION!
BECOME ALERT!
YOUR SAFETY IS INVOLVED!

Signal Words

Note the use of the Signal Words: DANGER, WARNING, and CAUTION with the safety messages.
The appropriate Signal Word has been selected using the following guidelines:

DANGER: Indicates an imminently hazardous situation
A DA N G E R that, if not avoided, WILL result in death or serious injury

if proper precautions are not taken.

WARNING: Indicates a potentially hazardous

A WA R N I N G situation that, if not avoided, COULD result in death or

serious injury if proper precautions are not taken.

CAUTION: Indicates a potentially hazardous situation

that, if not avoided, MAY result in minor or moderate
injury if proper practices are not taken, or, serves as a

reminder to follow appropriate safety practices.

143263 - Rotary Cutter 1030/1530  (23-April-2010) _3_



Safety

General Safety

A Peligro: Si no lee Ingles, pida ayuda a alguien
que si lo lea para que le traduzca las medidas de
serguridad.

A Danger: Si vous ne compreniez pas I'anglais,
demanderiez & quelqu’un qui comprend I'anglais
pour traduire tous les messages de sécurité qui se
trouve dans ce manuel.

Read Operators
Manual

Lisez le manuel
d'utilisateur

Leer el Manual
del Operador

143162

A Danger: Do not operate the tractor or rofary
cutter until you have fully read and completely
understand this operators manual, your tractor’s
operators manual, and all the safety messages
found within these manuals, on the products, or
other included materials.

Prepare for Emergencies

* Be prepared if a fire starts.

* Keep a first aid kit and fire
extinguisher handy.

* Keep emergency numbers for doctor, hospital,

ambulance, and fire department near your phone.

Doctor

Ambulance

Hospital

Fire Department

Wear Protective Equipment
/\//7\
RQ//\

* Wear proper safety equipment
such as safety glasses and shoes,
hearing protection, hard hats, or
any other appropriate items to
prevent injury.

* Wear close fitting clothing to
help prevent accidental
entanglement.

Note: Always stop tractor engine and
wait for all moving parts to stop before
approaching equipment.

® Loss of hearing or hearing impairment may result
from prolonged exposure to loud noise. Wear
suitable hearing protective devices such as earmuffs
or earplugs to protect your hearing.

* Safely operating this equipment requires the full
attention of the operator. Do not wear radio or
music headphones, or talk on your phone while
operating this machine. Never operate while
under the influence of alcohol or drugs or allow
anyone under the influence to operate the tractor
or rotary cutter.

143263 - Rotary Cutter 1030/1530  (23-April-2010)



Safety

Read and Understand all Safety Decals BEFORE Operating

Safety Decals

Decal Part # - 143125

A Important:

® Understanding and following the information
found on these safety decals can save your life
and extend the life expectency of your cutter.

® Keep safety signs and decals clean and
legible at all times.

® |f saftey signs or decals are missing
or illedgible they must be replaced.

® |f repair work causes any decals to be
damaged or removed they must be replaced.

® Safety decals for replacement are availble
by request. Call toll free: 1.800.667.3545

A\ DANGER A\ PELIGRO

LES OBJETS EJECTES | OBJETOS ARROJADOS
Pourraient causer des Pusden causar heridas
blessuras graves ou by mort. graves o la muerte.

* et Inissez jamais los spoctateurs | + Mantener siempr a los
eu

Can cause sericus injury
or death.

* Murwre kiwy bypiarnters g
co-workiers & minimam
300 1t {100m) away,
Keep all chain guards and
shieids in place and | = Gardez kea chaines & les

Decal Part # - 143124

;é‘\.% é

THROWN OBJECTS
e i fauscher.

an,
Fappared de moins de 100m ik, 64 300 e {100 racroe}
(B00pieds).

» Lispisr o area 8 sogar de deseches.

Decal Part # - 143126
A\ DANGER

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH

A DANGER A PELIGRO

LE CONTACT AVEC LA PRISE DE | LINEA CONDUCTORA ROTANTE
[FORCE POURRAIT CAUSER LA MORT] g, conTACTO PUEDE CAUSAR
TENEZ-VOUS LOE“'
AVANT DE ALEJADO!
UR VERIFIEZ NO OPERAR SIN -
= Lo bouctiers de Tessins, du acteur | + Toda i, racir y i do

KEEP AWAY!
D0 ROT OFERATE WITHOUT -
= Al driveline, tractor

« Drivalines sacurely attached at
bon andks. + Loy ovsious yont ben tischin s | # Las ineas fimaments sseguradas
« Dot stiekds hat bar freely | 2P0 Exremie 0 armbos extemon.

b + Les Bouctiers de Messies moteur + Los protectoees de las liness girnda
e Houment kbrmseel ur (et Sbrment e la e

A\ PELIGRO

ALA CAYENDO

Pusde causar horidas
graves o la muerte.

A DANGER

LA CHUTE DES AILES

FALLING WING
Can cause sertous injury Paurrait cauter des blassures
or death. graves ou la mort,
» Abwiys s#cure wing tranaport
facks bedore transporting,
9| servicing, or parking the cutter.
 Stand clear when lowering or
Faiging wings.

* Tovlours fluxz n saerur sor
avanil B IFanapoeter, ugumanmmne de las
bbbt Blas anses de branspartar
I fauchouse. someter a servicia o estacionar
« Tenoz-vous loin lorsque les o s itk
wiles

St SStan SUBAGO § bjans 188 .

A DANGER A PELIGRO

ROTATING BLADES LEs uunl-:s EN mTITIOI CUCHILLOS ROTANTES
Can cause serious injury Pusden causar h-ridu
ar death. Thoes graves o ka muerte.

» Stay cloar of rotating padts. » Maslorgase u...epao ™

« Blades may rotate for soveral | , Jplrias, bolaies.
minutes after pewor shat oft.

enez-vous
qui tournent,
Des lames continuent & tournar
pendant plusieurs minutes
Bpres lamd du motour,
+ Mo placez jamais les mains ou
bk plocs dessous ou cans
Ia

uchilios pueden girar por
warlcs minulos despues que s
* Do fot place hands or feet whictricidad ha 3ido corlads,
under of into cutl

Mo pants mancs o pies bajo
0 Io% cuchiios.

A DANGER A PELIGRO

DAMAGED BLADES |LAMES ENDOMMAGEES | CUCHILLAS DANADAS
Can cause serious injury Pourraient cauier dos Pusden causar horidas
or death. Blossures graves ou la mort, graves o la muerte.
» Inagct bladas daily for chips, [+ Examines ies lames quotigiennament | = Inspeceinar disriamnts las
cracka, wess, and abnrmal - | o wirtar es s, s dciats, cuchillas por saltaduras, trizaduras.
Fusmura ot s o e

» Replace blades with e

Euchillya Degeiman wetamese.

par des lames authentiques de
ace blades in pai marque Dvgeiman. * Law cuchillas no balanceadas som

* Unbatanced blades e dangeous
+ Das lames deséqui plarar Lo tochilas
rann aaavreoves Ravpteovei por pores| o Fanes.

or

ROLL OVER HAZARD

Can cause serious injury
death.

+ Decrease speed when turnng.

» Ba careful an slapes with
wings ralsed.

+ D not aparate with raised
wings.

graves ou la mort.

UE DE
RENVERSEMENT

Pourrait causer des blessures

= Dimimuez fa vitesse en tournant.
ntes

+ Soyuz prudunt sus s
lersque les ades sont levees.

= Mo manipulez jamais ln Taucheuse

Iorsque les ades sont

PELIGRO DE
DESLIZAMIENTO

Puede causar heridas graves
o la musrte.

» Bajar la velocidad al doblar,
« Tener cuidado en decives
on las alas elevadns.

+ Mo cperar con las alas
wlhevacias.

Decal Part # - 143128

or

CRUSHING HAZARD
Can cause serious injury
death.

» Engage tranaport locks,
= Block up before servicing.
* Purge all air from hydraulic

sysiem bedore Mty Vo
Taise o lower Implomen

paur I transgsn

RISQUE D'ECRASEMENT

» Employes les verrous de sinst

« Blocgunz Fappareil avant Fantretien.

+ Mo Govsarer 0o bevtr o beinter
Tapparsd. vérdiez que lout i est
purgé du sysseme hydral

PELIGRO DE SER
APLASTADO

Pourrait ey agend d« Blensures | Pusde caunar heridas graves

© la muerte
* Enganchar los segurcs
de ransporte.
* Bloguear antes de somater
+ Evacuse todo ol sire el sisieens

hidriulico antes de intentar
suitie o ajar ef Instrumento.

Decal Part # - 143130

KIOH PRESSURE FLUID
oo llll! causing

Before repalrng of b uumu!-u‘l
* Wear peoper hand
ESe e
instesd of hands.
+ Keep all components in
good repair.

« vani de procéder i &

LIQUIDE 4 HAUTE PRESSION | LIQUIDO A ALTA PRESION
Powrrait percer la peau, causer

or doath, dos blessures graves ou 1a merl,

» Relieve p-uwm an system

Puede periorar |a peel
haridas graves o [a muerte.

S Fyaibme

s ou point, aabves 1s preisicn

» Usar proleccion adecuada en

oh whar, seaching ter |+
or cardboard

e, protbges vos yeus ot w Yob
. Utiisez be bots ou b

earton au ey de vos mains.

« Gandez tous les compasants e bon état | en buen estado.

¥ sacipe:
Usar maders o carton en vez de
a5 manos.

« anteres todon tos compeneeses

Decal Part # - 142557 - Amber Relflector 2” x

9”

Decal Part # - 142556 - Red Relflector 2” x 9”

Decal Part # - 142280 - Red Relflector 2” x 6-1/4"

Decal Part # - 143146

Decal Part # - 143147

A\ CAUTION

540
PTO

* ONLY
* SEULEMENT

A\ ATTENTION

* SOLAMENTE

i Em

A\ CUIDADO

1000
PTO

* ONLY
* SEULEMENT
* SOLAMENTE

A\ CAUTION

A\ ATTENTION

A\ cuibADO

Decal Part # - 143148

SAFETY
INFORMATION

A "SR

INFORMACION
DE SEGURIDAD

1, Flesad and undantand Opeeators Mansal
areusty.

2 N

8. Ao e ot compria b sl duslinate
Pireries smterert

2

1. Loar y antenser ol Marual o Operacién.
Pavisa armsaimente.

2 Mactmon aors 3 s aspeciadomse ¥

4. Dpaeata snly with ractie sgpapped wih ROPS

5. BeSors beaving seat: Set brske. siop engine.
Fvmaee key ntil a8

o approcher da ratajadre
Pertorm rousng inspectisns wnd cormesiive i'“‘"\m' .- 20 meiros) o sancis .
preventativa manienance. Keep shieica and | 3. Eteciuse y mantencion
i place. Cormecit fprévents. Gasdos len bouchers sur placa Eerrecipreviniive, Wbtaenet 10804 o
o T Sseimos 08 prossociim o $u

.1 vatier o wens un irucis mnd 4 sact 0
Eretmction NOPS. Allscher vifre ceisture!

At 0 e it g s Foperst e

Parve siogped.

seriae
e e e o Pibces sriamat g

g

4. Oparar scasments con ractar equigad con
FOPS y einfursn de seguridad.

5. Aes o dejar ol asients: paar o8 Mo, 435ar 13
Tl y eaperas rsls gus Eodas las paries

. et ey da ou i, cracks. e

& Ahways inspect the ares betcrs mowing. . Aaat de Rechas, vivilied e ks 4018 000
1 foreign deaeis & Inuprcconar vemers ol area ancen. e segar.
7. Mever alom riders. v Lon T 3 tant
Ao o aquipment embarquer 7.Nop jamn pansperce sageciaimenis
& Sty cloar of rotating o parts. [ © e,
B, Hover alow the biades to contact e Lacsand pmais s lames 0 B tachenss B Prvmaneces siiao de paries suksates o mavibits.
20 ebiets of horegn materis Iowcher Iy oo

10

ot Tihures, bos clats,

1. Inapee par
walaceras. riaaduras, devEsie y Curvatwas

aniempting 10 Faiss ae ower his. Wu

8 smanimal
s Rupdsca Aumapee baced o ek ancrmaies. Des lames desbquiinrbes sonl
with genaing n blades & dangersuses. Remplsces
1. Do nat operne
13, Purge all s from hyeul sysiem betors

aclamente.

1. Mo manipuier pas wne
12 Avars T emtayes 6 brver o baiaer Tapoansd,

"
V2 Detstoariodl e oo atema itriunco

el s
14, Emsure transport salety chain and afl hisch
15 e SocURe A0 In Broper merking
et 3t 54 timea.
17, Engpe all salery 4achs betore Wataportiong.
1. Decrase spesd when tumisg, bo carstul n
OF wiharvees e T i it i
Fained position.

ey
e

T Lo B I G i e © bajar o atrumanic
e b ’ " . us..u insirumento y dismieuie o presi anies
Ko beskn 1 machine ol vdever I pressicn. Pous e depiatage | e trstager o iz, Unar ua
i i s s i bt o mapenen oa o v oo | [ o maten & Sarten a buscas abcapes.
ety o g implarmart o fom grs 4. Bioguesr vagraments sl st -
Eatoes morking benas 15, Al e Wavatier on Sessious e 8 Hutheuss Vegursmants s satrumanto e teEnG
e i Turme arites te Vatisiar ey
15, Fratapert wih claan ralctoes. SUV and .
otk Bghts =s recusired by Sedee + Trmagoriar SV y huces

u the wihicute bl ot ba T
ot - conlermamant st i ocdermin,
provincisus of musicizan
16, Vistiag & £ qus Is chaing g wiress
ienapements @ accrachags som ben feks o

5 coma e requer
Evw s B ses, B

B, Anegurarse e laa cadenss de seguridad de
PARAPerte ¥ 1S s Componerae e shpuscha
xien seguros y an condiciones de cperacion
gespisdas

el
L R LT p——
I bon werrsus o adieebs.
14, Diminuas la vitesss on Sourmant. Soyes prudent
a1 e pemies el 18 b sing setifmies lorsgu
[ pepiey

L e ————
e lamartar
8 Baiar 1 welocidad  dobiar. tener cubdacisn
rengs inclinadoa o dispareies con bat alas en
Pouitin sirveta

143263 - Rotary Cutter 1030/1530  (23-April-2010)



Safety

Decal Placement item Part# Quantity Description
1530 (1030)

1 143124 4 (2 Danger - Thrown Objects

2 143126 3 (2) Danger - Rotating Driveline

3 143127 2 (2 Danger - Falling Wing

4 143129 4 (3 Danger - Rotating Blade

5 143171 1 (1) Danger - Damaged Blades

6 143125 1 (1) Warning - Rollover Hazard

7 143128 2 (2 Warning - Crushing Hazard

8 143130 1 (1) Warning - High Pressure Fluid Hazard

9 143146 1 (1) Caution - Use 540 RPM PTO Only
143147 1 (1) Caution - Use 1000 RPM PTO Only
143131 1 (1) Important - Before Transporting
143148 1 (1) Mower Safety Instructions
142008 2 (1 Degelman Decal - 6” x 25-3/4"
143259 2 (0) 1530
143260 0 (2) 1030
143162 1 (1) Read Operators Manual
143172 1 (1) Patented - Rotary Cutter
142557 2 (1) Amber Reflector Decal - 2” x 9”
142556 2 (1) Red Reflector Decal - 2” x 9”
142280 2 (2) Red Reflector Decal - 2” x 6-1/4"
142010 1 (1) Degelman Decal - 2-3/4” x 12"
143261 3 (2) Decal, Gearbox Lube - RC145 (OMNI)
143264 1 (1) Decal, Slip Clutch
143265 3 (2) Decal, Torque Gearbox Hardware

143263 - Rotary Cutter 1030/1530  (23-April-2010) _6_



143263 - Rotary Cutter 1030/1530

(23-April-2010)



How To Set Your Tractor

Tractor Requirements

Correct Drawbar Length

We recommend a tractor with all of the following
requirements:

¢ A full cab or at least one with ROPS (Rollover
Protective System).

* A working seat belt.
* At least 65 PTO HP.

* A minimum static vertical load rating of drawbar

of 2100 Ibs or greater.

Correct PTO Speed

The rotary cutter is available in either a 540 rpm
PTO speed or a 1000 rpm PTO speed. Many
tractors are equipped with both 540 and 1000 rpm

PTO modes. Be sure that the PTO speed of the
tractor matches the rotary cutter’s gearbox speed.

A Caution: Under no circumstances should you try
to operate a 540 rpm PTO cutter with a 1000 rpm
PTO tractor, and likewise do not operate a 1000
rpm PTO cutter with a 540 rpm PTO tractor. Do
not use PTO adapters. PTO adaptors will cause
driveline failure and possible tractor damage, it
will also invalidate your warranty.

Positioning Tractor Drawbar

1. Remove drawbar side locking pins and move
drawbar info center position.

2. Install drawbar locking pins.

3. Remove clevis or hammer strap assembly, if
equipped.

The rotary cutter’s driveline is equipped with @
constant velocity joint enabling the cutter to operate
at difficult angles. For this reason we recommend
the drawbar length for all PTO modes to be set at
14 inches (typically specified for a 540 rpm PTO).
Do not use a distance shorter than 14 inches or

slider damage may result. H—.

‘ 14 inches

—|

This shorter distance will reduce the hitch
loading and stress on your drawbar.

(Please consult your tractor’s operator manual
for correct drawbar adjustment procedures.)

A Caution: To prevent damage fo the tractor

drawbar, avoid travelling at high speeds and
over rough terrain. Heavy drawn equipment such
as this cutter can place excessive strain on the
drawbar.

3 Point Quick Coupler Hitch Removal

1. Remove quick

2. To clear driveline

A Caution: To prevent machine damage during

turns, the 3 point quick coupler hitch must be
removed and the draft link height be adjusted.

coupler hitch from
tractor.

during turns, adjust
draft link to provide
highest lift possible.

Wheel Tread Width Settings

It is important to increase the tractor rear wheel
tread width to maintain tractor stability when
working on inclines or rough ground.

(Please consult your tractor’s operator manual
for correct adjustment procedures.)

A Caution: Rear tires may be damaged if hitch is

contacted during turns. Check for tire clearance at
hitch uprights when making tight turns.

143263 - Rotary Cutter 1030/1530  (23-April-2010)



How To Hook-Up Your Cutter

Attaching Cutter to Tractor Drawbar

CLEVIS HITCH HOOK-UP

1. Ensure the settings in the “How To Set Your Tractor”

section have been completed.

2. Pin cutter clevis into the
supported position for hook-up
using the clevis support pin.

3. Adjust cutter height with jack to
allow enough height for tractor
drawbar.

4. Remove hitch pin from tractor
drawbar or cutter hitch.

5. Clear the area of bystanders, back up tractor to
cutter, aligning tractor drawbar with cutter hitch.

6. Engage tractor parking brake and/or place
transmission in “Park”, shut off tractor engine,
and remove key.

7. Remove hitch clevis support pin and place into its
sforage position.

8. Install and secure drawbar pin.
Lower cutter onto drawbar.

9. Remove jack and place in
proper storage position.

Note: You may wish to adjust
jack mount angle prior to jack
removal and storage.

(refer to “Jack Mount Adjustment” diagram below).

10. Install Safety Chain, refer to the “Installing  Safety
Chain” section (pg.10).

JACK MOUNT ADJUSTMENT

Adjust Tighten

A Caution: Cutter must be fully

supported and secured on tractor
drawbar before adjustment.

D <=

Pty

PRECISION HITCH HOOK-UP

n

1. Ensure the settings in the “How To Set Your Tractor
section have been completed.

2. Pin hitch into the supported
postition for hook-up using the
hitch support pin.

3. Adjust cutter height with jack to
allow enough height for tractor
drawbar.

4. Remove hitch pin from tractor
drawbar and/or cutter hitch.

5. Clear the area of bystanders, back up tractor to
cutter, aligning tractor drawbar with cutter hitch.

6. Engage tractor parking brake and/or place
transmission in “Park”, shut off tractor engine,
and remove key.

7. Remove cutter hitch support pin and place into its
storage position.

8. Lower cutter onto drawbar.
Install and secure hitch bolt.
(refer to “Precision Hitch
Installation” diagram below)

[ o

9. Remove jack and place in
proper storage position.

Note: You may wish to adjust jack mount angle
prior to jack removal and storage.

(refer to “Jack Mount Adjustment” diagram on left).

10. Install Safety Chain, refer to the “Installing Safety
Chain” section (pg.10).

PRECISION HITCH INSTALLATION
BOLT

PLATED WASHER

DRAWBAR

TORQUE
600 Ib-ft
814 N°m)

HARDENED WASHER

NUT

143263 - Rotary Cutter 1030/1530  (23-April-2010)



How To Hook-Up Your Cutter

Installing Safety Chain

Detaching Cutter From Tractor

Attach the safety
chain to the tractor
drawbar support or
other specified anchor
locations. (Refer to
your fractor’s operator
manual). Provide only
enough slack in chain
to permit turning. =

Fasten chain back to itself with hook latch and
ensure chain is properly and securely attached.

A Caution: Do not use safety chain by itself for

towing. Replace entire chain if any link or end
fitting is broken, stretched or otherwise deformed.
If replacing, use a chain with the strength rating
greater than the gross weight of the cutter.

Attaching Driveline to PTO

A Danger: Shut off tractor engine before attaching

6.

PTO driveline. Entanglement in rotating driveline
can cause serious injury or death.

. Shut off tractor engine and remove key.

. Check that the driveline telescopes easily and that
the shield rotates freely.

. Lift tractor PTO shield.

. Support driveline, pull back on collar, align splines

by rotating cutter driveline, and push driveline onto
tractor PTO shaft until collar snaps into place.

. Push and pull yoke several times to ensure

driveline is locked. Do not pull collar, as this
will release the lock.

Lower tractor PTO shield back into place.

Attaching Hydraulics

1.
2.

3.

Clean off dust covers and ends of hoses.

Firmly push in appropriate hoses into tractor
receptacles according to user preference.

Secure hoses as to not inferfere with or
contact moving parts.

Connecting Lights (optional)

1

2.

. Connect cutter light plug into appropriate

tractor receptacle.

Ensure light cable does not interfere with
or contact moving parts.

. Park cutter on a level, hard surface.

. Raise cutter to full height. Wings may be in

either the raised or lowered position.

. Engage tractor parking brake and/or place

transmission into “Park”.

4. Shut off tractor engine and remove key.

. Make sure transport locks are engaged.

(refer to pg.19)

Note: If wings are lowered only center transport
lock can be engaged.

. Block wheels to prevent machine from

rolling after detaching from tractor.

. Take cutter’s jack from storage position on cutter

and secure it onto the jack mount bracket located
on the cutter hitch.

Note: If parking tractor on soft ground,
place a board under the base of the jack to
prevent it from sinking.

. Raise cutter using jack fo transfer the

weight from the tractor drawbar to the jack.

9. Lift tractor PTO shield.

11.
12.
13.
14.

15.

16.

17.
18.

. Support driveline, pull back collar, and slide driveline

off tractor PTO shaft. Set driveline down onto the the
support block located on the cutter hitch.

Lower tractor PTO shield back info place.
Disconnect safety chain from tractor.
Remove hitch pin or bolt.

Start tractor engine and retract lift cylinder carefully
to place weight of cutter on transport lock.

Relieve hydraulic pressure in the system according
to your tractor’s operator manual.

Disconnect hydraulic hoses and light plug
(if equipped) from tractor receptacles.

Carefully drive tractor away.

If cutter will not be used for awhile, perform
procedures as listed in the Cutter Storage section.

(refer to pg.33)

143263 - Rotary Cutter 1030/1530

(23-April-2010)

-10-



143263 - Rotary Cutter 1030/1530

(23-April-2010)

-11-



Cutter Preparation

Preparation Checklist

Read and understand the Rotary Cutter
Operator’s Manual and all safety decals.

Check that all safety locks, guards and
shields are in place and secure.

Lubricate all grease fittings and check
the fluid level in all gear cases.
(Refer to the “Maintenance” section - pg.27)

Check that all hardware is in place
and properly tightened.
(Refer to the “Maintenance” section - pg.26-30)

Inspect all tires and check that they are
in proper working condition.
(Refer to the “Maintenance” section - pg.27)

Inspect all blades and blade hardware for
wear or damage.
(Refer to the “Maintenance”section - pg.26)

Check that the cutter is properly levelled and
the cutting depth is set. (Refer to the “How to
Set Your Cutter” section - pg.14-16)

Make sure the driveline clutches are not seized
and have been properly adjusted. (Refer to the
“How to Set Your Cutter” section - pg.13)

A Caution: The driveline clutches will not operate
properly, and damage to the internal components
may occur if the procedures under “Engaging
Driveline Clutch (pg.13)” are not followed.

Cutting Banding Strap

A Danger: If the wings of ™
the rotary cutter are banded
fogefher, ensure wing transport
locks are in place and secured
and the area is clear of
bystanders before cutting banding strap. Serious
injury or death could result from a falling wing.

"\

A Important: Before proceeding, complete the
procedures under the sections “How to Set Your
Tractor”- pg.8, “How to Hook up Your Cutter”-
pg.9-10, and the cutter “Preparation Checklist”.

Removing Transport Locks &
Lowering Wings

Note: If the “Restricted Transport Width” procedure
was used, follow the reverse instructions described
in that section before proceeding.

1. Park cutter and tractor on level ground.

. Raise cutter center section by extending lift cylinder.
Retfract the wing cylinders to take pressure off
transport locks.

. Engage tractor parking brake and/or place
transmission into “Park”.

4. Shut off tractor engine and remove ignition key.
5. Disengage center and wing transport locks. Place

lock pins into proper storage locations.

A Caution: Falling wings can cause serious injury
or death. Stay clear of wings when raised with
transport locks disengaged.

6. Start tractor engine and move control lever(s) to
lower wing(s) without entering the float position.

7. When wings are fully lowered, move control lever(s)
into float position.

8. Retract lift cylinder to lower cutter to the ground.

9. Adjust cutter as required. Refer to the “How to Set
Your Cutter” section - pg.13-16.

Setting Hydraulic Flow Speed

A Important: Excessive operating speed may
result in machine damage. Be sure hydraulic
flow indicators are adjusted properly.

Note: Before adjusting hydraulic flow speed
ensure all transport locks are removed and
area is clear of all bystanders.

® Dual selective control valves are required.

* Set hydraulic flow control for center section until
cutter fully raises or lowers in two seconds.

e Set hydraulic flow control for wings to the
slowest possible speed.

Note: Refer to your tractor’s operator’s manual for
proper hydraulic flow control adjustment.

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-12-



How To Set Your Cutter

A Important Setting Information

This Rotary Cutter is designed and built to handle

a wide variety of cutting conditions. You may wish
to adjust your cutter specifically to the conditions
you are dealing with. With this in mind, some
adjustments can be extremely sensitive and greatly
affect your cutting performance. In order to achieve
a proper cut, it is important to understand all the
following cutter adjustment procedures :

® Phasing Cylinders

e Engaging Driveline Clutch

e Levelling Front to Back

e Levelling Side to Side

e Setting Cutting Depth

» Wheel Tread Width Settings

Phasing Cylinders

In order to synchronize the raising and lowering
of the cutter, a hydraulic phasing system has been
implemented to provide uniform and level lifting.

In order to achieve this, a re-phasing groove has
been added to the internal cylinder walls. When the
cylinders are fully extended, this re-phasing groove
allows oil to slowly transfer over the piston’s main
seal to the next cylinder in the series.

During normal operation small amounts of oil
may leak past piston seals causing cylinders to
fall out of synchronization.

Note: In order to restore synchronization, fully
extend lift cylinders and hold the circuit open for
a short period of time.

Engaging Driveline Cluich

(Bondioli & Pavesi Models Only)
This mower is equipped with preset friction disc
torque limiters or “driveline clutches”. They are
located under the driveline shield at the front of the
mower and are attached to the splitter box.

These clutches are
provided with 4 socket
head screws that relieve
some of the pressure on
the linings to reduce the
chance of “sticking”.

. Turn off tractor, remove

A Important: These clutches are shipped in

the released position, and therefore will not
operate properly, and damage to the internal
components may occur unless the following
procedure is completed:

1. Turn off tractor, remove key, and wait for all moving

parts to stop. Check the drivelines and ensure the
manufacturer’s instructions along with a hex wrench
for clutch adjustments have been removed and
stored in the manual storage box.

Note: Do not attempt to operate drivelines with
these items attached.

2. With tractor at idle speed, engage PTO for 2-3

seconds to make the clutch slip. Do not allow the
clutch to slip for more than 2-3 seconds at a time
to prevent damage to the lining. If the clutch does
not slip, repeat the procedure 2 or 3 times.

(If the clutch does not slip after 2 or 3 attempts,
stop the tractor, remove the key, and wait for all
moving parts to stop. Disassemble the clutch, clean
up all contact surfaces and replace any damaged
components - Refer to “Maintenance” section,

pg.31)

key, and wait for all moving

parts to stop. Using the

hex wrench provided, fully
loosen all 4 of the socket
head screws. They will not
unscrew completely out of the Outer
clutch. This will restore Clutch Band

pressure to the linings for proper operation.

. Grasp the smooth outer clutch band with your hand

and try to rotate it. It should rotate slightly.

(If it turns easily or not at all, it must be re-tightened.
Evenly tighten all eight bolts on the clutch until they
are fairly snug and the band is tight. This smooth
outer band acts as a stop so the clutch cannot be
over-tightened. Now back each nut off V4 of a turn.

Re-check band.)

. The clutch is now ready for use.

Note: At the end of the season, or before any long
period of non-use, fully tighten the socket head
screws to relieve pressure on the linings. For best
performance, keep the clutch in a dry place to help
prevent sticking.

Engaging Driveline Cluich

(Weasler Models Only)
Refer to the “Run-In of the Friction Clutch” on pg. 32
of the “Maintenance” section in this manual.

143263 - Rotary Cutter 1030/1530

(23-April-2010)

-13-



How To Set Your Cutter

Recommended Deck Height

® The rotary cutter must be adjusted
every time a different tractor is used
due to varying drawbar heights.

* The cutter usually performs best with

See Settings
Below

the front raised higher than the rear.

(Refer to recommended settings.) Mowing Condition Recommended Settings

Sparse, Dry or Short Level to 1 inch higher on front
Dense, Lush or Talll

2 to 3 inches higher on front.

Deck Height Adjustment

Setting Front to Back Deck Angle:

1. Follow steps 1-7 under “Removing Transport Locks
and Lowering Wings” (pg.12).

2. Fully raise the cutter by extending the lift cylinders
and hold lever for a few seconds to ensure
phasing cylinders are synchronized.

(Refer to “Phasing Cylinders” section - pg.12).

3. On a level surface, lower the cutter to
preferred cutting height.

4. Measure and compare the height from the
center of a bolt on the safety chain bar to the
level ground on the front and back of the cutter.

5. If the cutter needs to be adjusted: Raise the deck,
p|ace a block under the center section skid shoes
and lower the deck to remove all tension from
the tie-bars.

o
Lower onto Block /‘

A Important: The tie-bars must be loose in order
to properly adjust the deck angle, or possible
damage to the threads on the tie-bars could result.

6. Loosen the
jam nut (A) on
the tie-bars.
Lengthen
tie-bar (B) if
the front of the
cutter deck
needs to be
lowered.
Shorten the tie-bar (B) if the front of
the cutter needs to be raised.

(For every V4 inch the tie-bar length is adjusted, the
deck height changes by approximately 1 inch).

7. Raise the cutter deck, remove the block and lower to
preferred cutting height.

8. Measure and compare
front to back height
again. If further
adjustment is required
repeat the procedure
until desired height is
achieved.

| =

Note: Depending on user preferences, the cutter
may be adjusted slightly higher or lower in the front.

(See our recommended deck height settings above).

9. Check that the tie-bars are adjusted equally and
the tension in the tie-bars is the same.
Re-adjust and repeat until tension is uniform.

Note: It is important to adjust the tie-bars evenly to
prevent overloading or damaging a single tie-bar.

10. Tighten jam nuts (A).

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-14-



How To Set Your Cutter

Wing Height Adjustment

The rotary cutter is designed to cut either “With Traffic” or “Against Traffic”. Check the rotation of the center
section arrow decal on the top of the center section deck, near the geqrbox. If the arrow is clockwise, and

the center blades rotate clockwise, the cutter is designed to cut best with traffic. If the arrow is counterclockwise,
and the center blades rotate counterclockwise, the cutter is designed to cut best against traffic.

Against Traffic
Wing Settings:

Using the wing
odiustment system below,
raise the left (ditch side)
wing 2 inch up from
level, and lower the right
(road side) wing ¥z inch
down from level.

l

+l|/ ”

Direction of
Traffic

With Traffic Wing
Settings:

Using the wing
od]ustment system below,
lower the left (road side)
wing 2 inch down from
level, and raise the right
(ditch side) wing 2 inch

up from |eve| .

A&

1030 Model

+l|/ ”

Wing Adjustment System - Levelling Side to Side

A Important: It is important to level front to back
before levelling side to side.

1. Follow steps 1-7 under “Removing Transport locks
and Lowering Wings”. (Refer to pg.12)

2. Fully raise the cutter by extending the lift cylinders
and hold lever for a few seconds to ensure
phasing cylinders are synchronized.

(Refer to “Phasing Cylinders” section - pg.12)

3. On a level surface, lower the cutter to preferred
cutting height.

4. Measure and compare the height from the center of
a bolt on the safety chain bar to level ground on the
center section of the mower (1) and a location on
the outer wing section (2).

1 2

5.

Refer to the above section on recommended wing
adjustment settings. If this needs to be adjusted,
loosen the jam nut (A) on each wing adjustment
support.

. Adjust the wing adjustment nut (B) to raise or lower

the wing. Measure and compare height, adjust until
required height is reached.

7. Tighten jam nut (A).

. Repeat same procedure for the other wing.

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-15-



How To Set Your Cutter

Why Blade Rotation is Important

Setting Cutting Depth

Blade rotation is an issue that is quite often
misunderstood. Proper cutting direction can make
the difference between a clean, professional cut or
sections and strips of uncut grass.

The Degelman 1030 & 1530 Rotary Cutter is a
“directional” cutter. The 1530 model comes in
either a “With Traffic” or “Against Traffic” rotation.
The 1030 model
is a “With Traffic”
cutter. These
options are
available since
the slope of the
ditch can influence
the cutting
performance.

Rotation
Blades Ag

The reason for this is quite simple, even though the
ditch is sloped, most grass grows straight vertically.
By cutting in a downward direction, you are cutting
against the grain which

allows for a more
aggressive,
clean cut.

When you cut upward on a hill
or ditch, you are most likely
cutting with the grain. The
result is that some grass
might bend forward
preventing a proper cut.

1. Park cutter and tractor on level ground.

2. Raise cutter to desired cutting height by
extending or retracting lift cylinder.

3. Install correct number of depth stops on
lift cylinder rod to set cutting height.

DEPTH STOP
= &

Notes:

* It is recommended that the 2” depth stop remain
on the lift cylinder rod at all times. This does not
affect minimum cutting depth.

* By adding depth stops you are raising
the cutting height.

® The blade cut height is approximately
1” above the skid shoes.

Wheel Tread Width Settings

CENTER SECTION WING SECTIONS

For increased stability in the center section the proper
setting of the wheels should be at position “A”.

The recommended
spacing for the wing
section wheels is at
position “B”. This
prevents the wheel
from following in
the same path as
the skid shoes and
also to improve
contouring.

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-16-



How To Operate Your Cutter

Safe Operating Procedures

A Danger:

* Never allow untrained or inexperienced persons to
operate this equipment. The operator should wear
a hard hat, safety glasses, hearing protection, and
safety shoes.

* Before leaving seat: Set brake, stop engine, remove
key and wait until all moving parts have stopped.

* Perform routine inspections and corrective/
preventative maintenance. Keep all shields and
guards in place.

* Never allow persons to ride on the tractor or
rotary cutter. Never allow children to operate
tractor or rotary cutter.

* Never attempt to operate controls unless properly
seated in the tractor seat with seat belt fastened.

* Never dismount a tractor that is moving, or
attempt to mount a moving tractor.

* Never adjust machine while in motion.

* Operate only with tractor equipped with ROPS
(Roll Over Protective System) and seatbelts.

® Ensure tractor PTO speed (540 or 1000 rpm)
matches the rotary cutter gearbox speed or
drive components can be damaged.

P A\ cAuTiON oot | A\ CAUTION
PTO PTO
. ONLY A ATTENTION] |- onwy A\ ATTENTION
g g
CUIDADO CUIDADO
— A A

* Operate tractor at rated PTO speed. Machine may
not perform properly if engine speed is too fast or
too slow. Excessive PTO speeds may cause driveline
or blade failures that may result in serious injury or

death.

* Lower machine to ground before starting.
Engage tractor PTO and slowly increase speed.

* Familiarize yourself with stopping the tractor and
equipment quickly in case of a sudden emergency.

* Normal ground speed range is O to 5 mph (8 km/h).

Use slower speeds when operating on or near
steep slopes, ditches, drop-offs, rough terrain,
overhead obstructions, power lines, or when
avoiding obstacles and other foreign debris.

PELIGRO DE
DESLIZAMIENTO

Puede causar horidas graves
o la musrte.

« Bajar la velocidad al doblar,

RISQUE DE
RENVERSEMENT
Pourrait causer des blessures

graves ou la mort.

ROLL OVER HAZARD

Can cause serious injury
ar death,

+ Decrease speed when turning

+ Ba careful on skapes with
wings ralsed.

» Do ot aperate with raised
wings.

* Dimirwez I vitesse en bournant.

» Soyez prsdent sur les pantes
Ioraque les alies sont lovées.

= No manipuliz jsmsis |5 Tauchiuse
lersque s ales sont lovees

* Tener cuidado en decives
can las alas elevadns.

+ Mo cperar con las alas
wlhevacias.

—3—“’“ ¥‘ DO NOT PERRTE WITHOUT -
* All driveline. tractor and equipment

s on deiveline.

* Never drive into or out of a ditch or on a
steep incline with wings in raised position.

* Decrease speed when turning, be careful on slopes
or uneven ferrain with wings in raised position.

* Never operate cutter in conditions of poor visibility
such as fog, darkness, or any conditions that
limit your clear visibility to less than 300ft (100m)
in front of and to the sides of the mower.

* When conditions make it necessary to slow ground
speed, shift to a lower gear rather than reducing
engine speed. The engine will maintain rated speed
and keep cutter running at optimum cutting speed.

* Only operate cutter in reverse direction when
necessary. Use extreme care and on|y operate at
a speed where you can safely control and operate
the equipment.

* Never cut an area that has not been inspected for
foreign debris and obstacles. Remove any foreign
objects and clearly mark any objects that cannot be
removed.

* Stay clear of rotating or moving parts!
Contact or entang|ement with moving/rotating parts
may result in serious injury or death.

A DANGER A DANGER A PELIGRO

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH

LE CONTACT AVEC LA PRISE DE
FORCE POURRAIT CAUSER LA MORT)|
TENEZ-VOUS LOIN!
AVANT DE DEMARRER
LE MOTEUR VERIFIEZ QUE

LINEA CONDUCTORA ROTANTE
EL CONTACTO PUEDE CAUSAR
L& MUERTE

MANTENGASE ALEJADO!
NO OPERAR SN
shieids in piace. L siv, du racteur | = Tods ia s, ractor y euipe de
 Debvallns saciarily dttachiscisl 1 s Sapouitia S0 inatstes PrHECEHin 60 Su g
baih ends. * Lk o 30 bien attachés & + Las bneas
chague extrémile 0 ambos extemon.
* L bouchiers de essiew motrur + Los protectcers de las liness gianda
Eoument Wbreeet sur | paie Sbrimenits 62 1 ine.

KEEP AWAY!

s trmamente aveguradas
# Driveline hislds that burn frealy.

A DANGER 4\ DANGER

ROTATING BLADES LES LAMES EN ROTATION
Can cause serious injury Pourralent causer des
or death. Blossures graves ou la mort.

+ Stay cloar of rotating pasts. « Tenez-vous loin des plces

qui tournent,
= Blades may rotate for soveral P -
minutes after power shut oit. O e
= Do not place hands or fest
under o it cutler.

A PELIGRO

CUCHILLOS ROTANTES

Pueden causar heridas

graves o la muerte.
+ Manitergase slejsdo do las
paries rolantes,

* Los cuchllios pueden girar por
warics minulos despues que ks
sinctricidad ha sido cortada,

mancs o pies baje

pendant plusieurs minutes
aprés Marmét du motour,

Mo placez jamais los mains ou | |

s pinds dossous ou dans

Ha paner
oen los cuchillos.

I fauchouss.

* Never operate mower with co-workers or
bystanders in the area. It is possible for objects to
be thrown great distances from the cutter. Thrown
objects have the potential fo cause serious injury or
death. Always keep a minimum operating distance
of 300ft. (100m) away from any bystanders.

143263 - Rotary Cutter 1030/1530

(23-April-2010)

-17-




How To Operate Your Cutter

A\ DANGER

THROWN OBJECTS
an e

A\ DANGER A\ PELIGRO

LES OBJETS EJECTES | OBJETOS ARROJADOS
o dos. Pusden eridns

Pousrsi
-

* Do not operate cutter when the deck or wings are
raised. Exposed blades create a potential hazard of
thrown objects which may lead to serious injury or

death.

* Avoid contact with heavy solid objects such as large
rocks, guard rails, and concrete obstacles. Impact
with these types of objects could damage blades
causing broken obijects to be projected at high
velocities increasing the possibility of property
damage, serious injury, or death.

If blades make contact with a foreign object, stop

immediately, repair any damage, and ensure cutter
pan is balanced before continuing.

A DANGER A DANGER A PELIGRO

DAMAGED BLADES

ENDOMMAGEES | CUC
P

* Inspect blades daily for chips, cracks, wear,
and abnormal bends. Unbalanced blades are
dangerous. Replace damaged blades in pairs with
genuine Degelman blades only.

Raising Wings

A Danger:

e Shut off tractor PTO before raising wings to help
prevent bodily injury or death from thrown objects
or rotating blades.

e You must be on level ground before attempting to
raise wings. Machine instability may be caused by
weight shifting from one side to the other while
raising wings.

A DANGER A\ DANGER A\ PELIGRO

FALLING WING

Can cause serious injury
ar death,

LA CHUTE DES AILES

Pouwrrait causer des blessures
graves ou la mort.

ALA CAYENDO
P sar

e Falling wings can cause serious injury or death.
Clear area of bystanders when raising wings.
Wings are held up by hydraulic pressure only, never
walk under wings until wing transport locks are
in place and secured.

Wing Flotation

Whenever possible, it is recommended to run both
wings (if applicable) in the float position. This allows
the cylinder to be free to extend or retract enabling
the cutter to follow the ground contour.

Cutting Angles

A /(/ A‘,‘M

The cutter wings can be operated at angles of up

to 24 degrees down (A) and 45 degrees up (B). It
is not recommended to operate wings at an angle
greater than 45 degrees (B) to prevent damage to
the drivelines and to help prevent personal injury

from thrown objects or debris.

The recommended blade rotations for roadway
cutting are illustrated in the diagram below. The
blade rotation of both wings at the front of the
cutter is always directed towards the center of the
machine. The blade rotation for the center section at
the front of the cutter is always directed towards the
ditch (as shown below).

Direction of
Rotation of '"'lmt Rotation of
Blades Against Blades With
Traffic I Traffic

AR

'

1030 Model

Making Turns

A Important:

* Do not exceed 80 degrees on driveline while
turning. Damage will result o the constant velocity
driveline joint.

* To avoid tractor and cutter damage, do not turn too
tight and be sure that tractor tires do not contact
cutter hitch.

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-18-



Transporting

Safe Transport Procedures

Preparing Cutter for Transport

A Danger: To prevent serious injury or death to
you and others, always follow recommended safe
transport procedures:

® The cutter is wider than the tractor. Beware of
oncoming traffic and roadside obstructions.

* When transporting
cutter, a|wc1ys raise
wings and install
transport locks.

IMPORTANT / IMPORTANTE

Before transporting: Secure all transport locks.

Avant de transporten: Fixez tous los vermous de
suretd sur I'appareil.

Antes de transportar: Assgurar todos los cierres de
transporte.

* Use flashing warning
lights when travelling
on public roads day or
night, unless prohibited

y law.

* Travel at a reasonable and safe speed. Never travel
ata speed which does not allow qdequcte control
of steering and stopping. Do not travel at speeds

greater than 20 mph (32 km/h).
* Stop slowly.
* Sound tractor horn before chking cutter up.

* Reduce speed considerably when travelling over
rough terrain.

PELIGRO DE
DESLIZAMIENTO

Puede causar horidas graves
rto.

ROLL OVER HAZARD

RISQUE DE
RENV| T

+ Decreass speed when turning. | «

+ Ba careful on skapes with
wings ralsed.

* Da nat aperate with raised
wings.

* Stay clear of any large bumps or deep depressions.

* Reduce ground speed when turning. Be sure tractor
wheel does not contact cutter during turns.

* Avoid possible loss of control or tractor overturn.
Tow only with correctly ballasted tractor.

® Ensure Safety Chain and all components are
properly and securely attached. (Refer to the “In-
stalling Safety Chain” section - pg.10)

Note: Do not use safety chain by itself for towing.

A Danger: Keep riders off machine at all times.
Riders are subject to injury such as being struck
by foreign objects and being thrown off the
machine.

1. Disengage PTO and wait for all moving
parts to stop.

2. Fully raise wings.
3. Raise cutter as high as possible.

4. Engage tractor parking brake and/or place
transmission into “Park”.

5. Shut off tractor engine and remove ignition key.
A Danger: Falling wings can cause serious injury

or death. Stay clear of wings until transport locks
are in place and secured.

A\ DANGER

FALLING WING

A\ DANGER

LA CHUTE DES AILES
Pourrait causer des blessures
graves ou la mort.

A PELIGRO

ALA CAYENDO

6. Engage and properly secure center and wing
section transport locks. }

. Ensure jack is secured in its storage position.

. Ensure all components are properly and
securely attached. Inspect safety chain and hitch.

(Refer to the “Installing Safety Chain” section -
g.10)

. Ensure all reflectors and SMV signs are clean and
visible. Ensure all lights are working and visible
as required by federal, provincial/state, and local
laws.

10. Start tractor engine and refract lift cylinder

carefully to place weight of cutter on lock.

143263 - Rotary Cutter 1030/1530  (23-April-2010)



Transporting

Restricted Transport Width

Retracting Wing Wheels

1. Follow steps 1-5 under “Preparing Cutter for
Transport”.

2. Engage center and wing transport locks.

3. Place a depth control spacer of at least 3/4” wide
between the center transport lock and the end of the
hydraulic cylinder. (see diagram)

Note: This procedure must be completed quickly,
before center cylinder creeps down.

4. Start tractor engine and retract lift cylinder to place
weight of cutter on lock.

5. Continue to retract the lift cylinder for several
minutes to allow wing cylinders to eventually retract.
This will bring the wheels in as far as possible.

Note: In order to prepare the cutter for operation
again, the reverse of this procedure must be fully
completed.

143263 - Rotary Cutter 1030/1530  (23-April-2010)



Troubleshooting

General Operation - Poor Cutting

This section of the troubleshooting deals with some
of the more frequently asked questions relating to
the general operation or performance of the
Rotary Cutter. We have found that most problems
are related to overlooked or neglected cutter
adjustments. You may wish to review the section on
“How To Set Your Cutter” (pg. 11-14) after reading
this troubleshooting section.

. Is the Rotary Cutter the correct PTO speed for your
tractor?

Check the decal on the hitch of the cutter.

* 540 RPM
¢ 1000 RPM

2. Are you cutting in the direction the Rotary Cutter

was designed to cut?

This is a directional cutter. Check the center
section arrow to verify:

e Against Traffic: Counter-clockwise rotation
(drive on the left hand side facing oncoming
traffic).

¢ With Traffic: Clockwise rotation (drive on the
right hand side in the same direction as traffic).

3. Are the blades rotating the right direction?

Check the decals on the top of the deck for each
section, and verify rotation. (There are clockwise
and counterclockwise blades, match the blade
to the rotfation).

. How fast are you cutting?

Try slowing down. (In tall, wet or dense conditions,
ground speed must be reduced due to the volume
of material in the cutting chamber).

. How high are you cutting?

® For short, dry or sparse vegetation: The lower
you cut, the more suction there is and the closer
you are to the stiffer base of the plant stalk.

(Avoid cutting too low in rocky or uneven terrain).
® For fall, lush or dense vegetation: Cut slightly

higher or reduce ground speed to avoid overloading
the cutting chamber.

6. Are the blades bent?

Compare to a new blade. (Bent blades will cause loss
of suction and uneven cutting height).

7. Are the blades badly worn or damaged?

Check or compare to a new blade.

8. Have you checked that the clutches are fully
engaged? (Bondioli & Pavesi Driveline Models)

These clutches have a built in system to release the
pressure on the linings for long storage periods to
prevent them from becoming seized. Check that the 4
socket head screws on the clutches are loose. (If they
are tightened all the way in the clutches will slip).
Refer to the “Driveline Clutch
Adjustment” section (pg. 14)

for proper clutch adjustment. (= — _: .
9. Are the clutches slipping? ‘ \‘\5‘

Although these clutches are 2

non-adjustable they should 4

be checked periodically to Outer X
ensure they are set properly. Clutch Band
The clutches will slip at a

pre-determined torque setting if they are properly
maintained.

To check that the clutch is properly set, make sure the
tractor is shut off and all parts have stopped moving.
Grasp the smooth outer clutch band with your hand
and try to rotate it. It should rotate slightly.

10. Is the cutter leaving one or two uncut strips visible
the next day?

This is usually caused by the tractor wheels bending
over the stalks of vegetation. The cutter cannot pull
them back up again soon enough to completely cut
them. Cut debris is distributed on top of the bent over
stalk to appear as though it is cut. By the next day the
stalk stands back up again.

To minimize this:

* Reduce ground speed. (Slowing down allows more
time for the material to lift and more blade passes).

* Lower the cutting height to increase suction and
pick up more of the wheel tracks.

® Check that blades are not bent. Compare to a new
blade. (Bent blades will cause loss of suction).

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-21-



Troubleshooting

Operation

Sympiom

Problem

Solution

Uneven Cut

Excessive ground speed.

Reduce ground speed.

Blades worn, dull, or bent.

Replace blades. (Refer to “Maintenance” section)

Cutter not level side to side.

Adjust. (Refer to” Cutter Adjustments” section)

Improper height adjustment.

Adjust cutter height.
(Refer to “Cutter Adjustments” section)

Low tractor tire pressure on one side.

Adijust tire pressure.
(Refer to your tractor operator’s manual)

Turning too fast.

Reduce ground speed when turning.

Tractor tires push grass down.

Adjust your tractor wheel spacing.
(Refer to your tractor operator’s manual)

Conditions too wet.

Wait for conditions to dry.

Damaged cutter pan.

Repair or replace as necessary.

Excessive ground speed.

Reduce ground speed.

RPM too low.

Use full PTO speed.
(Refer to your tractor operator’s manual)

Improper blade for direction of cut.

Install blades so rotation is correct.

Excessive ground speed.

Raise the front of cutter relative to the rear to hold and circulate
material longer. (Refer to the “How to Set Your Cutter”
section - Levelling Front to Back)

Reduce ground speed.

Cutting too high.

Lower cutting height. (Refer to the "How to Set Your Cutter”
section - Setting Cutting Depth)

Windrowing or
Uneven Material
Distribution

Material heavy and lush.

Raise the front of cutter relative to the rear. (Refer to the “How to
Set Your Cutter” section - Levelling Front to Back)

Reduce ground speed.

Cutter Vibration

Loose blades.

Tighten blade bolts.

One new and one old blade on same cutter
pan.

Replace blades in pairs.

One broken blade.

Replace blades in pairs.

Broken or defective U-joint cross bearing.

Repair or replace as necessary.

Driveline bent or damaged.

Repair or replace as necessary.

Bent or damaged PTO shaft or CV.

Repair or replace as necessary.

Bent or damaged Gearbox output shaft.

Repair or replace as necessary.

Cutter pan bent or damaged.

Repair or replace as necessary.

143263 - Rotary Cutter 1030/1530

(23-April-2010)




Troubleshooting

Sympiom

Solution

Excessive Wear

Cutting too low in abrasive conditions.
(ex. sandy or rocky)

Increase cutting height.

Bolt Loosening

Inadequate torque on blade bolts.

Tighten blade bolts. (Refer to “Maintenance” section)

Lock nut worn out.

Replace lock nut.

Cutting in very wet conditions.

Do not operate in these conditions.

Cutting too low, scalping ground.

Increase cutting height.

Cutting too low in rocky conditions.

Increase cutting height.

Breakage

Cutting too low in rocky conditions.

Increase cutting height.

Cutting with damaged or extremely worn

blades.

Replace blades.
(Refer to “Maintenance” section)

Gear Boxes

Sympiom

Shafts and Gears
Break

Slip clutch seized caused driveline to receive

high shock loads.

Inspect clutch lining and repair or replace as necessary.
(Refer to “Maintenance” section)

Cutting in extremely rocky conditions.

Increase cutting height.

Avoid hitting large, solid objects.

Oil Seal at Blade Pan
Leaks

Operating with grass or wire wrapped on
shaft in seal area.

Check seal areas regularly and clean off material.

Worn seal.

Replace seal.

Bent or damaged output shaft and/or
bearings.

Repair or replace as necessary.

Removing blade pan using heat can dam-
age seal.

Replace seal. Suggest use of puller at next removal of blade
holder.

Oil Seal Leaks

Worn seal.

Replace seal.

Gear case overfilled.

Fill only to “FULL” line on dipstick

Gear case not vented.

Check that the vent on the dipstick plug is clear.

143263 - Rotary Cutter 1030/1530

(23-April-2010)




Troubleshooting

Driveline Cluiches

Symptom Problem Solution
Overheated Clutch slipping. Check for jammed blade or foreign object.
Friction plates worn. Replace plates. (Refer to “Maintenance” section)
Excessive ground speed in heavy Reduce ground speed.
conditions.
Excessive scalping. Adijust cutting height. Refer to “Cutter Adjustments” section)
Seized Prolonged storage in damp conditions. Free up slip cluich.
(Refer to “Maintenance” section)
Inspect clutch lining and repair or replace as necessary.
(Refer to “Maintenance” section)
Drivelines
Symptom Problem Solution

| Telescoping tube fails | Shock load.

| Avoid solid objects.

Telescoping tube
wears.

Lack of lubrication.

Apply grease daily.
(Refer to “Maintenance” section)

Yoke or cross fails.

Lack of lubrication.

Apply grease daily. (Refer to “Maintenance” section)

Shock load.

Avoid solid objects.

Slip clutch seized caused driveline to
receive high shock loads.

Inspect clutch lining and repair or replace as necessary.
(Refer to “Maintenance” section)

Twisted

Slip clutch seized caused driveline to
receive high shock loads.

Inspect clutch lining and repair or replace as necessary.
(Refer to “Maintenance” section)

Constant Velocity
Joint Fails

Lack of lubrication.

Apply grease as described in the “Maintenance” Section.

Turning too sharp.

Avoid extremely sharp turns and jackknifing.

PTO Driveline Bent

Contact with drawbar.

Reposition drawbar. (Refer to “How to Set Your Tractor” Section)

Driveline too long, bottoms outs when
operating through deep
gullies.

Avoid these conditions.

143263 - Rotary Cutter 1030/1530

(23-April-2010)




Maintenance & Service

Before adjusting or servicing a cutter connected to
a tractor:

1. Park cutter and tractor on level ground.

2. Engage tractor parking brake and/or place
transmission into “Park”.

3. Disengage PTO.

Wings Up
4. Raise cutter and wing(s).

5. Engage center and wing transport locks.

Wings Down
4. Raise cutter and engage center transport lock.

5. Lower wings completely.

6. Shut off tractor engine and remove ignition key.

7. Place safety stands in secure locations under center
body and wing sections, NOT under axles or wheel
supports.

8. Start tractor engine and raise cutter.

9. Disengage center transport lock and lower cutter
onto stands.

10. Engage tractor parking brake and/or place

transmission into “Park”.

11. Relieve pressure in hydraulic system.

(See tractor Operator’s Manual).
12.
13.

Shut off tractor engine and remove ignition key.

Ensure all moving parts have stopped, then remove
PTO driveline from tractor.

A Danger: To prevent serious injury or death to you
or others, and to prevent damage to your
equipment, always follow these safety messages:

* To prevent personal injury from unexpected
movement, ensure cutter is properly supported
and on a level surface before performing any
service work.

PELIGRO DE SER
APLASTADO

RISQUE D'ECRASEMENT

Pourrait causer dos blossures
graves ou la mort.

CRUSHING HAZARD
Can cause serious injury
ar death.

+ Engage transport locks,

+ Block up bafore servicing.

+ Purgs al sir from hydraslic

sysiem before atiempting to
raise of lower Implement

Pusde causar heridas graves
© la muerte
« Enganchar los segures
do transporte.
« Bloguoar antes de sameter
aservicio,
« Evacuss todo ol aine del sibesa

Eranipor
» Bloguaz Fappaneil avant entretien,
» et ossayer do bavar o Baisser
‘appares, vérifez que out air est
purgé du sysseme hydralique.

fstico anfes de intentar
subir o bajar el instrumento.

* Do not make or allow any alterations or
modifications fo this rotary cutter, its components,
or its functions.

* Never lubricate, adjust, or service machine while it
is moving. Ensure tractor engine is off, all moving
parts have stopped, and the PTO driveline has been
disconnected before servicing.

A\ DANGER

ROTATING BLADES

Can cause serious injury
ar death.

+ Stay eloar of rotating parts,
= Blades may rotate for several
minutes after power shut off.

« Do not place hands or feet
under o into cutter.

A\ DANGER A PELIGRO

LES LAMES EN ROTATION | CUCHILLOS ROTANTES
Pourralent causer des Pusden causar heridas
Blossures graves ou la mort. graves o Ia muerte.

+ Mastengase aiejsde do las
paries rotantes.

« Los cuchilios pueden girar par
VOPIGS MINULOS E3pUES e I
wiectricidad ha sido coriada,

» Mo plocez jamais les ma:
bt plods dussous ou dans
Ia faucheuse.

Mo paner mancs o pies bajo
@en los cuchilios.

® The blades and cutter pan may rotate for several
minutes affer PTO is shut off. Before working on
cutter, look and listen for rotating driveline to
stop completely.

A DANGER A\ DANGER A PELIGRO

FALLING WING

Can cause serious injury
ar death.

LA CHUTE DES AILES
Pourrait causer des blessures
graves ou la mort.

» Toujours fixez In servure sur
Faibe avant de fransporter,
entretenir ou stationner
1a faucheuss.

* Tenez-vous loin lorsque les

"

ALA CAYENDO

Pusde causar horidas
graves o la muerte.

= Asegurar siempre los
seguras de irnsporie de las
Bl Antes e bransparar,
someter a sarvicio o estacionar
la maquina cortader.

» Abwiys seeurs wing Iransport
facks betorn transporting,
servicing, or parking the cutter.
« Stand clear when lowering or
Faiging wings.

. s
e4tan Sublencio o b 13 alas.

* Always secure wing transport locks before
servicing, parking, or transporting cutter.
Always keep people a safe distance from the cutter
when raising or lowering wings.

® Ensure all guards, shielding, and their components
are maintained and in proper working condition.
Replace or repair any damaged components.

® Ensure all guards, shielding, and their components
are replaced and secured after service is complete.

* Maintain the product safety decals and replace any
decals that are damaged, missing or unreadable.

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-25-



Maintenance & Service

4 Hour

A Important: It is very important to grease the
constant velocity body of the PTO driveline with
a minimum of 30 shots of grease every 4 hrs.

A Caution: The CV

30x

body serves as a
reservoir for the
lubrication of

the centering
mechanism. Failure
to lubricate may
result in machine
damage.

* Visually inspect machine for damage.
Repair or replace damaged parts as required.

* Visually inspect all cutter blades for damage.
Repair or replace damaged blades or blade
hardware as required.

8 Hour (Daily)

® Fully inspect all cutter blades for chips, cracks,
wear, and abnormal bends. Damaged blades
can cause serious injury or death.

A DANGER A DANGER A PELIGRO

DAMAGED BLADES |LAMES ENDOMMAGEES | CUCHILLAS DANADAS
Can cause sericus injury Pourraient causer des Pusden causar horidas
or death. blessures graves ou la mort, la mue

e Fully inspect all blade hardware and ensure they
are all properly tightened and secured.

® Check the tightness of all newly replaced nuts and
bolts after the first 8 hours of operation, then weekly.

* Grease all driveline components.

® Check all hardware to ensure they are tight and
secure.

* Grease all hitch components, tiebar pins, and
walking axle suspension bolts.

r{, =

Hitch Pivot Pins

«!
7

o

Tiebar Pins g

Hitch
Components

Walking Axle
Suspension bolts

* Clean off deck and gearboxes of debris at the end
of every day.

Note: Build up of
debris may
interfere with
driveline and
cause gearboxes
to overheat resulting in damaged components.
Also a build of wet debris may result in corrosion.

143263 - Rotary Cutter 1030/1530  (23-April-2010) -26-



Maintenance & Service

20 Hour

A Caution: A consistent loss of fluid can indicate
damaged seals. Damaged seals should be replaced
immediately to prevent ruining the gearbox.

* Check fluid levels on all gearboxes (on level ground)
When Checking/Filling:
Splitter Gearboxes - OMNI & Bondioli Models A
e Use SAE 80w/90 Gear Ol
e Use fluid level plug on splitter box to check level. To get
a proper reading when checking oil level, do not screw in
the dipstick. Fill until oil reaches the dipstick fill line.

Output (Wing & Center) Gearboxes

OMNI Gear Models

e Use SAE 80w/90 Gear Oil

* Asight glass is located on middle of the output gearboxes.
Fill until fluid reaches the center of the sight glass.

Bondioli & Pavesi Models

e Use SAE 80w/90 Gear Oil

® The dipstick is located on the vent plug.

To get a proper reading when checking oil

level, do not screw in the dipstick. Fill until oil
reaches the dipstick fill line.

Fill line —

Check the condition of lock pins, cotter pins, and dll
other fasteners weekly. Replace if necessary.

* Grease all cylinder pins, walking axle bushings,
rockshaft pins, and wing strut pins.

Walking
Axle Bushing

* Replace the fluid in new gearboxes after the initial
50 hours of use. Then continue to replace the fluid
annually.

Note: Before checking level on dipstick Wait
approximately 15-20 min. after filling right angle
gearboxes to allow fluid to settle into the bottom
cavity before checking level on dipstick.

® Check hubs for bearing play and condition of seal.

® Check gearbox bolts. Re-torque if necessary.

. . 3 S R O MR TS A
* Re-torque driveline yoke bolts: IMPORTANT /
IMPORTANTE
(Refer to pages 55-56 for proper
torque values) @ 50"'8
* Re-torque precision hitch bolt to TORQUE L
hkm hardware.

600 lb-ft (814 N-m).

Cattar o por
100 Hour
* Grease all axle hub bearings. ?
® Check tire pressures if using aircraft
tires.
e Check skid shoes for excessive wear.  pecommended
tire pressure
Front Skid Shoes 42 psi

Note: Wing skid shoes can
be switched from corner to
corner. (1530 Model)

Suspension Pivot
Bolt Torque to
180-200 Ib-ft.

* Pull apart the driveline
universal slider shafts
and apply grease to all
sides.

® Re-torque suspension
pivot bolts to 180-200
lb-ft. If too tight or too
loose it could cause
excessive wear.

® Retorque hitch fongue
pivot bolt to 75 Ib-ft. If
too tight or too loose it
could cause excessive
weqar.

Hitch Tongue Pivot
Torque to 75 |b-ft

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-27-



Maintenance & Service

Annually

* |t is recommended that hubs are dismantled,
cleaned, inspected, and repacked every year.
Whenever a worn or damaged seal is
replaced it is also recommended that the
bearing assembly be cleaned and repacked
with wheel grease.

e Check all gearbox seals for leaks. Replace as
required.

e Replace fluids in all gearboxes.

A Caution: If the universal joint sliding
members are allowed to dry out to the
point where the two halves cannot slip freely,
damage to the rotary cutter or tractor may
result.

* Pull apart the driveline universal slider shafts
and apply grease to all sides.

* The shielding on the drivelines should be re-
moved and the old grease should be removed
with a solvent.

Note: Follow the above procedure more
frequently in dirty or dusty conditions.

A Warning: High pressure fluid can pierce
skin causing serious injury or death. Relieve
pressure on system before repairing or
adjusting. Wear proper hand and eye
protection when searching for leaks. Use
wood or cardboard instead of hands. Keep
all components in good repair.

HIGH PRESSURE FLUID

co skin caus
nm’.:'mw of death,

I.IIII.IIDE & Hll."i FI'IESSIOII LIQUIDO A ALTA PRESION
Powrrait sando

Puede perforar la piel caut
| Penidarves o1 muere.

* Inspect all hydraulic hoses for cracks, wear,
and leaks.

* Remove hitch tongue
pivot bolt, clean &
inspect, turn 180
degrees to change
wear surface, and
re-insert. Replace if
worn. Torque to 75 lb-ft.

Hitch Tongue
Pivot Bolt

* Disassemble precision hitch components
(if applicable), clean, inspect, and reassemble.

® Inspect suspension springs
and bolts. Replace
if damaged.

Suspension
spring & bolt

o
%

Typical Suspension Detail

Preloading of rubber spring is required on all strut
assemblies. Exposed thread length when using
correct hardware should be approximately:

* 3/8” on wing strut assemblies

* 1/2” on the center section
rockshaft strut assemblies.

Exposed
thread length.

* Inspect suspension and walking axle
pivot bolts. Replace if worn.

Remove, turn (to change wear
surface), and replace.

Torque to 180-200 lb.-ft.

Suspension
spring & bolt

N— Suspenswn

pivot bolt.

Walking axle
pivot bolt.

axle
bearing.

Walkin
spacer

* Inspect walking axle bushings and bearings.
Replace if worn. Remove pin, turn 180 degrees
(to change wear surface), and replace.

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-28-



Maintenance & Service

Blade Carrier (or optional Skid Pan)

A Danger: The blades and cutter pan may rotate
for several minutes after PTO is shut off. Before
working on cutter, look and listen for rotating
driveline to stop completely.

A DANGER A DANGER A PELIGRO

ROTATING BLADES
Can cause serious injury
or death.

* Stay clear of rotaling pasts,

= Blades may rotate for sevoral
minutes alter power shut olL.

« Do not place hands or feet
under o inta cutier.

* Blades should be inspected daily for chips, cracks,
wear, and abnormal bends. Damaged blades can
cause serious injury or death.

A DANGER A DANGER A PELIGRO

+ Feptace

DAMAGED BLADES |LAMES ENDOMMAGEES | CUCHILLAS DANADAS
Can cause sericus injury Pourraient causer des Pusden causar heridas
or death. Blessures graves ou la mort, ‘graves o la muerte.
_—  Insget blades daily for chips. [+ Examinez tes -
:( cracks, wear, and abnormal bends. Powr viriier les fisseras, es dciats, )
\ . R
T ———

. o par
Reckece ciodes i poue. marqus Degeiman
%) [« Des lames dssequisbbes sont
dangereuses Remplaces-es par paires

* Do not try to modify blades in any way such as
sharpening, welding, or straightening. Modifying
the blades may reduce the strength of the blade,
increasing the risk of broken pieces being thrown
from the machine.

o If the blades are dull, bent, worn, chipped, or
cracked, replace them in pairs with genuine
Degelman blades only.

e Always replace damaged blades in pairs.
Unbalanced blades are dangerous and
machine damage may result.

Blade Hardware

* Retighten blade mounting hardware daily.
Blade hardware should be torqued to 725 b-ft.

® It is recommended to change blade bolts and
locknuts every time the blades are replaced.

* Seat bolt flush against pan with hammer before
tightening nut.

* When changing blades with only one person you
may wish fo support the blade and hex bolt from
below to make it easier fo tighten the blade locknut

from above. o Nut Access Hole

Surport
Bolt
& Blade

® Blade Carriers (Skid Pans) are secured with castle
nuts and cotter pins to the splined shaft on the
gearboxes. A coned washer is located between the
castle nut and the gearbox shaft. The coned part of
the washer should be positioned against the nut.

* It is important to periodically check and retighten the
retaining (castle) nut.

e It is important fo torque the nut to 800 Ib-ft.

A Caution: To prevent personal injury from fallin
P p jury g
pan, it is important to put blocks under cutter pan
when removing retaining nuts.

® Blade carriers (Skid Pans) should be removed from
the top side by hitting the carrier or pan support bar

through the nut access hole on the top deck. When
hitting carrier or pan support bar, you
should rotate it 180 degrees
between hits.

Coned Washer

——

Cotter Pin

Pan

Torque Castle Nut
Support Bar

to 800 Ib-ft

Blade Carrier

(Standard) @ Torque Blade

Locknut to 725 Ib-ft

High Suction
Blade

.y
Square Blade Bolt‘ \

Blade Locknut @ Torque to 725 Ib-ft
= Blade Flat Washer

High Suction
Blad
Blade Bolt l g

Skid Pan
(Optional)

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-29-



Maintenance & Service

Torque Specifications

CHECKING BOLT TORQUE HYDRAULIC FITTING TORQUE
The tables shown below give correct forque values . . "
for various bolts and capscrews. Tighten all bolts to HyerUI'c F'"'ng Torque
the torques specified in chart unless otherwise noted. Size Ib.ft (N.m)
Check tightness of bolts periodically, using bolt torque 1/2 34 (46)
chart as @ guide. Rep|oce hardware with the same 3/4 75 (100)
strength (Grade/Class) bolt. 7/8 90 (122)
* The torque values shown are based on
IMPERIAL TORQUE SPECIFICATIONS lubricated connections as in reassembly.

(based on “Zinc Plated” values)

@:@j @ Tightening Flare Type Tube Fittings
Y 1. Check flare and flare seat for defects that might

SAE-5 SAE-8 cause leakage.

Size ISF:‘;;’\I?mS) |:F:7ifmi; 2. Align tube with fitting before tightening.

1/4” 7 (10) 10 (14) 3. Lubricate connection and hand tighten swivel
5/16" 15 (20) 20 (28) nut until snug.
7%2 j(s) ((zj.; Zg ((gg: 4. To prevent twisting the tube(s), use two

12" 65 (90] 90 (120) wrenches. P|'c:ce one wrench on the connector
9/16" 90 (125) 130 (175) body and with the second hghten the swivel nut

5/8" 130 (175) 180 (245) to the torque shown.

3/4" 230 (310) 320 (43%)

7/8" 365 (495 515 (700) TORQUE

17 550 (745) 770 (1050)

-1/8" 675 (915 1095 (1485)
-1/4” 950 (1290) 1545 (2095)
-3/8” 1250 (1695) 2025 (2745) all hardware
1/2" 1650 (2245) 2690 (3645)

METRIC TORQUE SPECIFICATIONS Maintenance Notes

(based on “Zinc Plated” values)

St
N N

Size Class 8.8  Class 10.9

lb.ft (N.m) lb.ft (N.m)

Mé 7 (10) 10 (14)
M8 16 (22) 23 (31)
M10 30 (42) 45 (60)
M12 55 (75) 80 (108)
M14 90 (120) 125 (170)
M16 135 (18%) 195 (265)
M18 190 (255) 270 (365)
M20 265 (360) 380 (515)
M22 365 (495) 520 (705)
M24 460 (625) 660 (895)

M27 675 (915) 970 (1315)

M30 915(1240) 1310 (1780)
M33 1250 (1695) 1785 (2420)

M36 1600 (2175) 2290 (3110)

143263 - Rotary Cutter 1030/1530  (23-Aug-2016) -30-



Maintenance & Service

Torque Limiter - Bondioli & Pavesi Assembly

Each of the drivelines coming off the splitter gear 1. Assemble the parts as shown in the diagram starting
box is equipped with a friction disc torque limiter to by inserting the bushing into the flange yoke. Avoid
reduce possibility of machine damage. The torque grease or oil on any of the surfaces.
:l?elufil:: z?iﬁesil:igndgd]d((: N'm] is stamped on 2. Install the bolts and tighten the nuts until they contact
ge yoxe. the spring. Note: Inspect hardware and replace as
Disassembly and Inspection required.
1. Remove faper pin. 3. Tighten the bolts uniformly in order to compress

the spring evenly until the band is firmly tightened

2. Loosen the bolts evenly and progressively to between the flange yoke and spring.

uniformly reduce the spring load (i.e. do not -
remove eqch nut Completely in sequence). 4. Loosen OH: each bOh ]/4 turn fo set the spring
compression to the proper height and torque setting.

3. Fully disassemble the clutch and inspect the The spacer band should rofate slightly.

condition of all the components. New friction linings ‘ o
are 3.2mm thick, if friction linings are worn below 5. Re-insert taper pin info the hub.

2.5mm, replacement is recommended. (Replacement 6. With tractor at idle speed, engage PTO for 2-3

part numbers can bke found in the parts section of the seconds to make the clutch slip. After new linings
mangal.():I lsze lbro ;ehdeanrerl dndto :V'referSh SS t are installed, the torque sefting will be low until the
required, fo clean e meta’ coniact surtaces. Lo ho linings “seat” against the metal plates. After the first

grind or excessively score the surfaces. few slips, the torque should rise fo the normal setting.

4. Inspect hardware and replace as required. Do not allow the clutch to slip for more than 2-3

seconds at a time to prevent damage to the lining.

If the clutch does not slip, repeat the procedure 2 or
3 times.

7. Using the hex wrench provided, fully loosen all four
of the socket head screws. They will not unscrew
completely out of the clutch. This will restore
pressure fo the linings for proper operation.

The clutch is now ready for use. At the end of the
season, or before any long period of non-use, fully
tighten the socket head screws to relieve pressure on
the linings. For best performance, keep the clutch in
a dry place to help prevent sticking.

Spring Dishes

N @ Taper Pin Inward

Thrust Plate g Nut

143263 - Rotary Cutter 1030/1530  (23-April-2010) -31-



Maintenance & Service

Torque Limiter - Weasler

Torque Limiter Run In & Repair
Tools Required: 1/2” or M13 box wrench or socket

Run-In of the Friction Clutch

(Necessary for all new clutches and clutches that
have not been operated for (1) season or approxi-
mately 60 days.)

1. Make sure the tractor is off and the PTO is disen-
gaged.

2. Disconnect the driveline from the tractor.

3. Locate the long bolts on the O.D. of the clutch pak.

Loosen the bolts until all are finger tight, then
tighten each one half a turn.

. Attach the implement to the tractor and the driveline
to the tractor PTO. Stand clear.

. Turn the tractor on. Engage the PTO clutch and run
for a few seconds, or until the clutch visibly smokes,
then disengage the PTO.

. Make sure the tractor is off and the PTO is disen-
gaged.

7. Disconnect the driveline from the tractor.

8. Tighten the long bolts on the O.D. of the clutch pak

until the compression plate is in full contact with the
housing.

. Grease the fitting on the yoke using Shell Super Duty
or an equivalent lithium grease.

Short Bolt

Friction Disc

Repair And Rebuilding
Disassembly

1. Place the clutch and universal joint assembly on a
bench, with the end of the clutch accessible.

. Remove the long bolts on the outside of the housing
that hold the friction pack together.

. Remove the plate(s) and all internal components,
leaving the yoke/hub intact.

4.

Inspection

Discard the friction discs if worn below 1/16”.

6. Inspect the steel and iron parts for wear, warpage or
cracking and replace if necessary.

7. Inspect the yoke/hub for looseness. If there is more
than .03 end play, replace.

8. Clean any, rust or dust from the plate surfaces with
a wire brush or steel wool.

Assembly

9. Place one new friction disc inside the housing, then
the separator plate, then the other friction disc.

10. Add the pressure plate so that the flat surface rests
on the friction disc (the tangs on the plate must fall
into the reliefs in the housing).

11. Add the disc spring so that the spring inside diam-
eter contacts the fins of the pressure plate.

12. Assemble the compression plate and all long
bolts, making sure that all nuts are in their pockets.
Tighten all long bolts to 30 ft-lbs.

) g

Comepression Plate

¢ Spring Disc
Pressure Plate \

Friction Disc

Separator Plate *IMPORTANT*

Assemble small diameter
(.D.) of spring against
fins of pressure plate.

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-32-



How To Store Your Cutter

Removing from Storage

When storing the cutter for the season or an
extended period of time it is important to follow
the following procedures in order to extend the life
of your cutter.

Note: The cutter can be stored in either the wings
raised or wings lowered position. If storing with the
wings raised position, make sure the wing lock pins
are engaged.

. Thoroughly clean off cutter of all debris and dirt

buildup. Clean any accumulated cuttings off of the
under side of the deck. Debris and dirt will draw
moisture and may cause corrosion.

. Paint all parts where necessary.

Note: Degelman Yellow Aerosol paint (#133044) is
available, ask your dealer.

. Put cutter in a dry place.

4. Follow procedures in the Maintenance section to

10.

11.

12.

fully lubricate the machine.

. Check the condition of all blades and blade

hardware. Replace if necessary.

. Inspect the safety shields, guards, transport locks,

and other components for damage, wear, or
missing hardware. Replace if required.

. Inspect hydraulic hoses and connections. Repair or

replace as necessary.

. Inspect the condition of safety labels and decals.

Replace any missing or illegible decals.

. If cutter is equipped with used aircraft tires, support

cutter with safety stands to take weight off tires. Do
not deflate tires. If exposed, put covers over tires to
protect them from sunlight, oil, and grease.

Place PTO on top of hitch in the PTO cradle. Remove
front half and store indoors. Keep PTO off ground.

(Bondioli & Pavesi Driveline Models)
Fully tighten socket head
screws on the driveline
clutches to relieve
pressure on the linings.
For best performance,
keep the clutch in a dry
place to help prevent sticking.

Apply grease to any exposed hydraulic cylinder
rods and any threaded adjustment screws to prevent
rusting.

4,
5.

. Review Operator’s Manual and check adjustments.

. Follow procedures in the Maintenance section to

check gearbox fluid levels and to fully lubricate the
machine.

. Inspect hydraulic hoses and connections. Repair or

replace as necessary.
If using aircratft tires, check the air pressure (42 PSI).
Check all hardware for tightness.

6a. Free the driveline clutches. Refer to “Driveline

Clutch Adjustments” Section. (Bondioli & Pavesi
Models)

6b. Perform “Run-In of the Friction Cutch” as described

in the mainenance section. (Weasler Models)

7. If any major components have been replaced, make

sure they run properly.

143263 - Rotary Cutter 1030/1530

(23-April-2010)



Attachments / Accessories

Aircraft Tires (22 x 6.6)

Toolbox & Blade Storage Kit

131384  Recapped foam filled
131385 Recapped air filled (pneumatic)

Shredder Blade Kit

501541  Shredder Blade Kit -bidirectional

(for OMNI and B&P blade carriers)

—=

Shredder Bolt

501533 Light Kit - (mounting brackets included)

Clevis Hitch

500335 Clevis Hitch

501536 Toolbox - (mounting brackets included)

Mounting
Brackets

Tow Hitch

501535 Tow Hitch

Guide Wheel

501580 Wing Guide Wheel - RH (shown)
Wing Guide Wheel - LH

501581

143263 - Rotary Cutter 1030/1530  (23-Aug-2016)

-34-



Attachments / Accessories

Winch Kit

501534  Manual Wing Winch Kit

Wing Lift Brackets @

C|evi Hook Pulley Block

Winch Operation

The winch should only be used when the hydraulic
wing lift is disabled. The winch is designed fo lift
only one wing at a time. A pulley block is used

to reduce the amount of effort required to crank
the winch handle to lift the wing. The winch must
always be used with the pulley block. A wing lift
bracket needs to be added to each wing cylinder
lug prior to operation. These are included with the
winch kit.

A DANGER A\ DANGER A\ PELIGRO

FALLING WING |.a CHI.ITE DES AILES ALA cAYENDO
enuse serious

A Danger: Never, at any time, walk near or
under the wing while it is being raised until
safely secured with the wing transport lock
pin. Never allow bystanders near the wing
until it is safely secured.

Note: The standard wing lift is a single
acting hydraulic cylinder, if this is the case,
the hydraulic cylinder may be left attached
to the wing. If the rotary cutter is equipped
with a double acting hydraulic cylinder, the
hydraulic cylinder should be removed and
placed on the deck.

A
7N

Lifting Left Wing

Operation:

® Unhook the clevis hook and pulley block from their
storage location on the winch tower.

* Unwind the winch using the crank handle with one
hand, while assisting the cable off the spool with the
other hand. Try to keep a slight tension on the cable
as it unwinds.

® The pulley block has a
bolt at one end, slide the
bolt into the slot (A) on
the wing lift lug and hook
the clevis hook end up
to the lug on the winch
tower (B).

A

* Crank the handle to get all do

the slack out of the cable. C =
Re-check that the clevis m

hook is secure and that the @

pulley and cable are free to -

move as required. Crank the B (B)
winch handle (C) fo raise e
the wing.

N

Note: The winch is equipped with an automatic
brake while cranking under load. This takes some
effort to overcome. D

* When the wing is all the

way up, engage the wing ‘
transport safety lock pin (D).

e Slowly turn the crank the
opposite direction to let the
wing down onto the
transport lock pin.

® Unhook the cable and
pulley block and repeat the same procedure on the
other wing if necessary.

O €= =0

2020999

* Replace the pulley block and clevis hook back into
their storage location on the winch tower. Make
sure to keep tension on the cable as it is wound
back onto the spool.

Note: To lower the wing, reverse this procedure.

@.

B - osl A

(Lifting Right Wlng) k\

Alafafa]afafa]wyn[A]n[n][n]RiA[A]N
JUUUVUUUUUUUUVUVUUVUUUU

143263 - Rotary Cutter 1030/1530  (23-April-2010)



143263 - Rotary Cutter 1030/1530

(23-April-2010)



143263 - Rotary Cutter 1030/1530  (23-April-2010)



Parts

General Assembly - 1530 Model

Wing Driveline (pg. 55-56)

Center Shield Right Wing Assembly (pg. 43)

Main Driveline

(pg. 55-56) Assembly Wing Lift Cylinder, 3" x 16 (pg. 53)
(pg- 46) Rephasing Cylinder, 3" x 8” (pg. 54)
. Center Section ’ :
Hitch Assembly Assembly
(pg. 45)

Right Wheel Strut
(Walking Axle
W also available)

\_(pg- 48)

Tie Bar Assembly (pg. 41)
Center Driveline (pg. 55-56)
Wing Driveline (pg. 55-56)

Pan, Blades, &
Hardware (pg. 50)

Rephasing
Cylinder,

3-1/2" x 8"
(pg- 53)

Rockshaft Assembly
(pg. 47)

Rephasing Cylinder,
3-1/4" x 8"

(pg. 54)

found on pages 55-56

{ Driveline Overview ]
Wheels, Hubs &

Left Wheel Strut Spindles (pg. 49) Gearbox Overviow
(Walking Axle roart
also available) ound on page 68

(pg. 48)

General Assembly - 1030 Model

Wing Driveline (pg. 55-56)

Center Shield Right Wing Assembly (pg. 43)

Main Driveline

(pg. 55-58) e";i"“g'y Wing Lift Cylinder, 3" x 16” (pg. 53)
Center Section Rephasing Cylinder, 3-1/4” x 8” (pg. 54)
. Assembly
Hitch Assembly (pg. 41-42)
(pg. 45) Po:

Right Wheel Strut
(Walking Axle
¥, also available)

Tie Bar Assembly (pg. 41)

Center Driveline (pg. 55-56)

Counterweight

Assembly (pg. 44) Pan, Blades, &

Hardware (pg. 50)

Wheels, Hubs &
Spindles (pg. 49)

[ Driveline Overview ]

e
found on pages 55-56 2

- Rephasing
Gearbox Overview .
[ found on page 68 ] g)’l'l?gsr),( o z:;c'kzl;c):ﬁ Assembly
(pg. 53)

143263 - Rotary Cutter 1030/1530  (23-April-2010) ~ 40_



Center Frame Assembly

Use non-removable loctite
when replacing splitter box
bolt hardware.

118110 - Bolt, 5/16” x 1” UNC (4) —=

118530 - Lock Washer, 5/16” (4) -

118731 - Flat Washer, 5/16” SAE (4)

160004 - Cone Shield, 9” Diameter (1)

500800 - Complete Tie Bar, (no pins) (2)
118973 - Bolt, 1/2” x 2-3/4" UNC (4) (" Hardware - B&P )
500819 - Pin, 1-1/4” x 2-1/16” (4) 117453 - Setscrew, 5/8” x 2-1/2" (4) — :
500805 - Tie Bar Clevis, Front (2) ]I 118537 - Flat Washer, 5/8" SAE (4) \l
118447 - Lock Nut, 5/8” GRC-Unitorque (4) -
118729 - Lock Nut, 1/2” Hardware - OMNI \
UNC GRC Unitorque (4)—/’ 117465 - Setscrew, 3/4” x 3" (4)
118456 - Lock Nut, 1” UNC (2) 118775 - Flat Washer, 3/4” SAE (4)
131020 - Flat Washer, 1”7 SAE (2)

118422 - Lock Nut, 3/4” GRC-Unitorque (4) Splitter Gearbox - B&P
118843 - Roll Pin, 1/4” x 1-1/2" (2] N J 170011 - 1000 RPM
170021 - 540 RPM

Splitter Gearbox - OMNI
170201 - 1000 RPM

170263 - 540 RPM

Center Driveline - B&P
160003 - 1000 RPM
160005 - 540 RPM

Center Driveline - OMNI
160233 - 1000 RPM
160250 - 540 RPM

500801 - Tie Bar Rod,
1”7 x 80” (2)

See Detail 118495 - Jam Nut,

118009 - Bolt, 1/2” x 1-1/4” UNC (2) 1” Heavy (2)
500813 - Pin, 1-1/4” x 4-7/8" (2) 118336 - Grease] ;T,i,n(gz,)

118729 - Lock Nut, 1/2” UNC GRC Unitorque (2) 1742 )
118901 - Lynch Pin, 3/16” x 1-1/2" (2) 118843 - Roll Pin, 1/4” x 1-1/2" (2)

500804 - Tie Bar Clevis, Rear - Threaded (2)

B&P Only
500162 - Spacer

Ring ——

— See Detail

500150 - Center See Detail
Frame //_

133088 - Cap,
plastic (1)

500910 - Cable,
1/4" x 18" (1)

(Optional) 500604 - 4 Bolt Chain
Safety Bar (5)

i 500600 - 3 Bolt Chain
Safety Bar (1)
\ )\ 118447 - Lock Nut, 5/8"
A o GRC-Unitorque (6)
500853 - Center Skid Shoe (2) - B&P
500880 - Center Skid Shoe (2) - OMNI

118378 - Bolt, 5/8" x 1-3/4" (6)
118964 - Carriage Bolt, 3/8” x 3” (23) ——

118511 - Flat Washer, 3/8” (23)
118417 - Lock Nut 3/8” UNC GR5 (23)

500913 - Cable, 1/4” x 65" (1)

500911 - Cable, 1/4” x 21”7 (2) (Optional)

(Optional)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -41-



Center Frame Assembly

118901 - Lynch Pin, 3/6” x 1-1/2” (1)

118378 - Bolt, 5/8”x 1-3/4” (2)
118447 - Lock Nut, 5/8”

GRC-Unitorque (2)
118537 - Flat Washer,

Counter Clockwise - B&P
170063 - Gearbox 1000 RPM

170017 - Gearbox 540 RPM 170019 - Gearbox 540 RPM
Counter Clockwise - OMNI @ -OR- gj& Clockwise - OMNI

170251 - Gearbox 1000 RPM
170259 - Gearbox 540 RPM

Clockwise - B&P
170061 - Gearbox 1000 RPM

170253 - Gearbox 1000 RPM
170261 - Gearbox 540 RPM

5/8" SAE (2)

—9
501005 - Urethane Bumper (2)

/Hordwore - B&P
118982 - Bolt, M8 x .125 x 20 P8.8 (2)

118556 - Lock Washer, M8 (2)
118731 - Flat Washer, 5/16" SAE (2)
500719 - Shield Bumper Plate (1)
Hardware - OMNI

117463 - Bolt, M10 x 1.5 x 20 P8.8 (2)
117464 - Lock Washer, M10 (2)

118511 - Flat Washer, 3/8” (2)
\503308 - Shield Bumper Plate (1)

/Hurdwure - B&P

118795 - Bolt, 5/8” x 2-1/4"” GRS (6)
118537 - Flat Washer, 5/8” SAE (6)
118447 - Lock Nut, 5/8” GRC-Unitorque (6)
Hardware - OMNI

118048 - Bolt, 3/4” x 2-1/2" GRS (6)
118775 - Flat Washer, 3/4” SAE (6)

\'I 18422 - Lock Nut, 3/4” GRC-Unitorque (6)

118447 - Lock Nut, 5/8” GRC-Unitorque (4)

— 118983 - Bolt, 1/4” x 3/4” (4)
—— 118555 - Flat Washer, 1/4” (4)
133100 - Manual Holder (1)
— 118555 - Flat Washer, 1/4” (4)
— 118483 - Lock Nut, 1/4”
- Unitorque (4)

1]8483 Lock Nut, 1/4”
- Unitorque (2)

118005 - Bolt, 3/8”
x 17 UNC (2)
500137 - Bracket (1)
118417 - Lock Nut, 3/8” UNC (2)
142135 - SMV Sign (1) —
118983 - Bolt, 1/4” x 3/4” (2) —

118729 - Lock Nut, 1/2” GRC-Unitorque

{ 500825 - Wing Float Link - B&P
l 500828 - Wing Float Link - OMNI

143123 - Hose Holder Spring (4)
118537 - Flat Washer, 5/8” SAE (4)
/ 118024 - Bolt, 5/8” x 1-1/2” UNC (4)
‘4
& gy

117087 - Bushing, 1-1/4” OD x 1” 2 of each

500817 - Pin, 1-1/4” x 2-7/16" Req'd for
118112 - Bolt, 1/2” x 3” UNC 1530 Model
117111 - Bushing, 1-1/2” OD x 1” (2)
#s2 118087 - Bolt, 3/8” x 2” UNC
501007 - Rubber Spring
118417 - Lock Nut, 3/8” UNC 2 of each
Req'd for
118957 - Transport Pin, 3/4" x 6" 1530 Model

118830 - Hair Pin, 3/16" x 3-1/4"

118729 - Lock Nut, 1/2” GRC-Unitorque (4)
500815 - Pin, 1-1/4” x 3" (4)
118009 - Bolt, 1/2” x 1-1/4” UNC (4)

(23-April-2010)

143263 - Rotary Cutter 1030/1530



Rig hl. / Left Wing ASSGm bly (Right Wing Assembly Shown)

118729 - Lock Nut, 1/2” GRC Unitorque (6) —

118512 - Flat Washer, 1/2” (6) ————
118642 - Carriage Bolt, 1/2” x 1-1/4" (6)

500608 - 5 Bolt Chain Safety Bar (3)
500912 - Cable, 1/4” x 717 (1)

(Optional)
500600 - 3 Bolt Chain Wing Skid Shoe - RH (1)
Safety Bar (2) 500868 - B&P
500882 - OMNI

Wing Skid Shoe - LH (1)
500869 - B&P
500883 - OMNI

Wing Driveline
160010 - (1000 / 540 RPM) B&P

160201 - (1000 / 540 RPM) OMNI J

500240 - Right Wing Frame (shown)
500241 - Left Wing Frame

500837 - Hinge Pin, 1-3/16" x 97-3/4" (1)
118966 - Roll Pin, 5/16” x 1-3/4" (4)
500848 - End Retainer, 1-3/4” x 1” (2)
500611 - Hinge Safety Chain Bar (2)

500604 - 4 Bolt

500914 - Cable,1/4” x 67" (1) (Optional) Chain Safety Bar (1)

—118982- BOII’, M8 x .125 x 20 P8.8 (4) - B&P 118964 - Curriage BOI‘, 3/8” x 3 (25)
117463- Bolt, M10 x .15 x 65 P8.8 (4) - OMNI 118511 - Flat Washer, 3/8” (25)
118556 - Lock Washer, M8 (4) - B&P 118417 - Lock Nut, 3/8” UNC GR5 (25) ——
117464 - Lock Washer, M10 (4) - OMNI
118731 - Flat Washer, 5/16” SAE (4) - B&P Right Wing Counter Clockwise - B&P Left Wing Clockwise - B&P A
118511 - Flat Washer, 3/8” (4) - OMNI 170005 - Gearbox 1000 RPM . 170003 - Gearbox 1000 RPM
170015 - Gearbox 540 RPM f'\‘ OR *;'—'1‘ 170013 - Gearbox 540 RPM
H "y \ ] - Ml |
160004 - Cone Shield, 9” Diameter (1) | RW Counter Clockwise - OMNI =" " Left Wing Clockwise - OMNI
170257 - Gearbox 1000 RPM 170255 - Gearbox 1000 RPM
o 170261 - Gearbox 540 RPM 170259 - Gearbox 540 RPM )
-
1 ~N
- Gearbox Hardware - B&P Gearbox Hardware - OMNI
118795 - Bolt, 5/8” x 2-1/4" GRS (6) 118048 - Bolt, 3/4” x 2-1/2" GRS (6)
118537 - Flat Washer, 5/8” SAE (6) 118775 - Flat Washer, 3/4” SAE (6)
118447 - Lock Nut, 5/8” GRC-Unitorque (6) 118422 - Lock Nut, 3/4” GRC-Unitorque (6))
B&P Only

500162 - S, Ri
pacer Ring 118972 - Jam Nut, 1-1/4” UNC GR2 (2)

500844 - Wing Link Adjustment (1)
¢ 117110 - Bushing, 1-1/4” OD x 3/4” (1)

117087 - Bushing, 1-1/4” OD x 1" (1)
118962 - Lock Nut, 1-1/4” UNF GR8 (1)

\ —— 131206 - Flat Washer, 1-1/4” SAE (1)
E500331 - Bolt, 1/4” UNF

X71/2" GR8 PL (1)

133088 - Cap,
plastic (1)

143263 - Rotary Cutter 1030/1530  (23-Aug-2016) -43-



Counterweight Assembly 1030 modei oniy

f——————118966 - Roll Pin, 5/16" x 1-3/4" (2)
500837 - Hinge Pin, 1-3/16" x 97-3/4" (1)

500264 - Counterweight Frame (1)

500870 - Counterweight Skid (1)-B&P
500876 - Counterweight Skid (1)-OMNI

118984 - Bolt, 1-1/4” x 3" GR5 (2)
500257 - Bolt Plate (2)
118445 - Lock Nut, 1-1/4” GR5 (2)

4 117436 - Bolt, 1” x

8-1/2" GRS5 (6)

118417 - Lock Nut, 3/8”
UNC GRS5 (4)

306356 - Chain, 5/16”

3 - 11 Links (4)
118511 - Flat Washer, 3/8” (8)

118136 - Bolt, 3/8” x 1-1/2" (4)

Wing Skid Shoe - LH (1)
500869 - B&P
500883 - OMNI

118642 - Carriage Bolt, 1/2” x 1-1/4" (10)
118587 - Flat Washer, 1/2” F436 PL (10)
118729 - Lock Nut, 1/2” GRC Unitorque (10)

——[500868 - Wing Skid Shoe - RH (1) - B&P )
500882 - Wing Skid Shoe - RH (1) - OMNI

118456 - Lock Nut, 17 GR5 (6)
118520 - Flat Washer, 1” (6)
500260 - Weight Plate, 17 (12)

Optional Rubber Shield Assembl
501035 - Rubber Safety Shield Assembly

- includes -

118420 - Lock Nut, 1/2” UNC GR5 (2)
501037 - Bolt Plate, 1/4” (1)
501038 - Rubber, Safety Shield (1)

118011 - Bolt, 1/2” x 1-1/2" (2)1

O

143263 - Rotary Cutter 1030/1530  (23-April-2010) -44-



Hitch Assembly

143111 - Hose Holder (1)
118024 - Bolt, 5/8” x 1-1/2” UNC (1)
118514 - Washer, 5/8” (1)

/ 5000019 - Hitch Frame (1)

118447 - Lock Nut, 5/8” UNC Unitorque (1) ——————@

117111
l‘ Bushing (2)

118061 - Bolt, 3/4” x 5” UNC (1)

118336 - Grease Fitting, 1/4” (1)
500328 - Jack Holder (1)

118516 - Flat Washer, 3/4” (6)
502088 - Collar, 4” OD (1) 118043 - Bolt, 3/4” x 2” UNC (3)

131206 - Flat Washer,
1-1/4" SAE (1)

118962 - Lock Nut,

1-1/4” UNF GR827

503315 - Swivel Hitch (1)

118422 - Lock Nut,
3/4” UNC (4)

132051 - Sidewind
Jack (1)

118929 - Lock Pin, 3/8”

x 1-1/2" (1)
116244 - Safety Chain,
500330 - Bolt, 1-1/4” 10,100 Ibs (1)
x 7-1/2" UNF
¢/w Grease Fitting (1)
118336 - Grease Fitting, 1/4” (1)
p: Precision Hitch Assembly
500340 - Precision Hitch Assembly
- includes -
Clevis Hitch Assembl 118965 - Bolt, 1-1/4” x 5-1/2” UNF GRS (1)
500335 - Hitch Clevis 500325 - Washer, 4 OD (1) g

118951 - Retainning Ring, 2” Ext. (1) N

500318 - Hitch Tongue (1)

- OR - - includes -
118950 - Bushing, 2-1/2” OD (1)
118336 - Grease Fitting, 1/4” (1)

500324 - Bushing, 4” OD (1) ‘Q
500327 - Washer, 3” OD (1)
118962 - Lock Nut, 1-1/4" UNF GR8 (1) \Q

143263 - Rotary Cutter 1030/1530  (23-April-2010) -45-



Center Shield and Hydraulic Hose Clamps

500715 - Center Shield Assembly (1) - B&P
500020 - Center Shield Assembly (1) - OMNI

- includes -

133093 - Capscrew, M8 x 1.25 x 30mm (2)
133092 - Plastic Handle (1)
133094 - Nut, M8 x 1.25mm (2)

Hose Clamp Layout Assembly
(See Detail Below)

118144 -

780279 -
780278 -

( Single Acting Hose Clamp Layout

Bolt, 5/16 s
x 1-1/2 UNM
Top Plate (2)

Hose Clamp Block (2)

N\

J \\

Double Acting Hose Clamp Layout
118945 - Bolt, 5/16
x 2-3/4 UNC (1)
118144 - Bolt, 5/16 S
x 1-1/2 UNC (1)
780279 - Top Plate (2)

780278 - Hose Clamp Block (3)

143263 - Rotary Cutter 1030/1530

(23-April-2010)

-46-




Rockshaft Assembly

' N

Rockshaft Suspension Detail

Preloading of rubber spring required
on all strut assemblies. Exposed
thread length should be
approximately 1/2”
when using correct
hardware.

500840

1
117454 - Bolt,
1-1/4" x 8"
UNF GR8

Walking Axle

503554 - Walking Axle |
. (opposite configuration) :

503555 - Walking Axle (as shown)

- Transport Lock

243500 - Lock Pin, 5/16” x 2-1/2"

131020 -
118966 -
500412 -

500400 -
117110 - Bushing,

118962 - Lock Nut,
1-1/4” UNF GR8

131206 - Flat Washer,
-1/4" SAE

Flat Washer 1”7 SAE (2)

Roll Pin, 5/16” x 1-3/4" (2)

Pin, 1” x 4-11/16"

Rockshaft

1-1/4” OD x 1”

131206 - Flat Washer, 1-1/4” SAE
118962 - Lock Nut, 1-1/4” UNF GR8

118336 - Grease Fitting, 1/4” (1)
(Fitting faces forward for
ease of maintenance)

503558 - Retaining Ring, Internal 3.5” (2)

503557 - Bushing, 2-1/2 0D x 2 (2)

118447

117462
501003
501006
117461

500730 - Lower Strut
(Strut Only)

- Lock Nut, 5/8”

UNC GRC -Unitorque
- Flat Washer, 5/8"x 2"x 1/4"-
- Bumper, 2" x 5/8"

- Rubber Spring
- Bolt, 5/8” x 6” UNC GR8

Hub & Spindle Assembly (2)

(see detail on page 49)

118644 - Bolt, 3/8” x 3” UNC GRS5 (2)
& 118417 - Lock Nut, 3/8” UNC GRS5 (2)

E503560 - Bearing, Tapered - Cup & Cone (2)
503559 - Dust Seal (2)

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-47-



Wheel Strut Assemblies

Wing Suspension Detail

Preloading of rubber spring required
on dll strut assemblies. Exposed
thread length should be
approximately 3/8”
when using correct
hardware.

Suspension Components
117461 - Bolt, 5/8” x 6” UNC GR8

Upper Strut
Common
500450 - Upper Strut, 7o ; f,}’g‘l')“g'] /o
- Right Side (Not Shown) x

500455 - Upper Strut,
- Left Side (Shown)

500330 - Bolt, 1-1/4”
x 7-1/2" UNF
(c/w Grease Fitting)

131206 - Flat Washer,1-1/4” SAE

501006 - Rubber Spring
501003 - Bumper, 2” x 5/8"
117462 - Flat Washer, 5/8"x 2"x 1/4"

118447 - Lock Nut, 5/8” UNC
GRC -Unitorque

Lower Strut
Double Wheel

500730 - Lower Strut,
Double Wheel - Common

Walking Axle

118963 - Flat Washer, 1-1/4IN GRS (1)
L 118962 - Lock Nut, 1-1/4” UNF GRS (2)
117454 - Bolt, 1-1/4” x 8" UNF GRS (2)

118962 - Lock Nut,1-1/4” UNF GR8

Lower Strut
Single Wheel

500735 - Lower Strut,
Single Wheel

118417 - Lock Nut,
3/8” UNC GR5 \'

118644 - Bolt, 3/8”
x 3" UNC GR5

Hub & Spindle Assembly
(see Detail on page 49)

118336 - Grease Fitting, 1/4” (1)

(Fitting faces forward for
ease of maintenance)

Hub & Spindle Assembly (2)
(see detail on page 49)

118644 - Bolt, 3/8” x 3” UNC GRS (2)
&——— 118417 - Lock Nut, 3/8” UNC GRS5 (2)
503560 - Bearing, Tapered - Cup & Cone (2)
503559 - Dust Seal (2)

503558 - Retaining Ring, Internal 3.5" (2)
503557 - Bushing, 2-1/2 0D x 2 (2)

143263 - Rotary Cutter 1030/1530  (23-April-2010) ~ 48_



Hub & Spindle

131390 - Hub & Spindle Assembly

This model comes with a three

piece seal and different hub. All
other components common with
131380 Hub/Spindle Assembly.

P

131380 - Hub & Spindle Assembly E
This model comes with a one E
piece seal and different hub. All |
other components common with i
131390 Hub/Spindle Assembly. '

131117 - Seal, Dust - CR15190 (1)-----

131381 - Hub, 517-1 (c/w studs & cups) --*

Wheels

131382 - Spindle, $517-1 (1)

131393 - Seal, Retainer - CTD 2762C (1)

131025 - Cup, Bearing - LM48510 (1)
131389 - Hub, CTD 517-7 (c/w studs & cups) (1)
118336 - Grease Fitting (1)
@ P il b
b, )

131392 - Seal, V - CTD 2764 (1)
131391 - Seal, C/Face - CTD 2763C (1)
131024 - Cone, Bearing - LM48548 (1)

_______________________________

131386 -

131105 -
131108 -

118774

0
Bolt, Stud - 1/2
x 1-13/16 UNF GR5 (5)

- Washer, Flat - 7/8 SAE (1)
118836 -
118498 -
131383 -
131395 -
131190 -

Cup, Bearing - LM67010 (1)
Cone, Bearing - LM67048 (1)

Pin, Cotter (1)
Nut, Castle - 7/8 UNF GR5 (1)
Cap, Dust (1)
Dust Cap Protector (1)
Nut, Wheel - 1/2 UNF GR5 (5)

131315 - Laminated Tire

Forward
Movement of
Cutter

Place flat side
of lug nut =B
against wheel

131384 - Recapped Foam Filled Aircraft Tire
131385 - Recapped Air Filled Aircraft Tire (Pneumatic)

Note curvature
of laminated

sections

{NOTE: Torque Lug Nuts to 70-75 |b.ft (100 N.m)

DO NOT EXCEED 20 mph (32 km/h) transport speed

143263 - Rotary Cutter 1030/1530  (23-Aug-2016)



for correct Cutter Pan Mounting Hardware

{ Note: See Gearbox Details pg. 68-82
including nuts, coned washers, & cotter pins.

Blades, Pan, & Hardware

Standard Blade Carrier Assembly

© 117417 - Blade Lock Nut
(Tapered) (2)

Coned Washer

Castle Nut —~
Cotter Pin

500525 - Blade Carrier - B&P (1)
(shown above)

500545 - Blade Carrier - OMNI (1)

117415 - Blade Bolt - Square ‘ —_— ~

Shoulder (Tapered) (2)

e Clockwise Blades

Optional Skid Pan Assembly

(B&P Gearbox Models Only)
© 118949 - Blade Bolt Lock Nut (2)

&> 118981 - Blade Bolt Flat Washer (2) 501027 - 5” High

(High Suction & Brush \ Suction - Twist (1)
Blade)

501025 - 5” High

Suction Blade (1)

500510 - Cutter Pan (2)

118947 - Blade Bolt (2) l

501541  Shredder Blade Kit
(For OMNI & B&P blade carriers) | o

@———— 117417 - Blade Lock Nut Counter Clockwise
@'E‘i‘:}m (Tapered) (2)

——E_;;) 501013 - Shredder Blade (2) 501028 - 5” High Suction - Twist (1)
501026 - 5” High Suction Blade (1)

_—=_ 501030 - 4” High Suction - Twist (1)
117475 - Shredder Bolt (2) T 501016 - 4” High Suction Blade (1)

501029 - 4” High
Suction - Twist (1)

501015 - 4” High
Suction Blade (1)

143263 - Rotary Cutter 1030/1530  (23-Aug-2016) -50-



Hydraulic Schematics

Height Control Cylinders - 1530 Model
(Note: Cylinder details are shown on a separate page)

141504 - Elbow, 90°
141515 - Nipple
126503 - Hose, 3/8 x 82"
o %
[

l.— 141581 - Coupler, Tip (2)

€ 141515 - Nipple, (2)
126666 - Hose, 3/8 x 192"

—— 126667 - Hose, 3/8 x 246"

141616 - Elbow, 45° (4)
]nfe%gﬁf C-y\lllynicr;gr H"g \ ~ j‘ - 122830 - Wing
(3-1 /4" x 8"x 1-1 /4") IV 4 i ~ (;Inelflétlgy]h_q(}jz)
' " ] = ] e T -

126626 - Hose, 3/8 x 168"

—122850 - Center Height Cylinder, I

Wing Lift Cylinders - 1530 Model
(Note: Cylinder details are shown on a separate page)

*141581 - Coupler, Tip (2) —— | 1 B—— 141581 - Coupler, Tip (2)
*141515 - Nipple, (2) ———— & 1 §&—— 141515 - Nipple, (2)

141609 - Orifice Adaptor (2)

WS 141609 - Orifice Adaptor (2)

! 126648 - Hose, 3/8 x 180" (2)
©126668 - Hose, 3/8 x 264" I : ©126665 - Hose, 3/8 x 240"
«501530 - Optional double-acting ' | (" Hose Routing Options
wing lift kit available and shown I —L | - Standard hose routing for
with dashed lines and italic font. | | independant wing lift is shown
in the diagram to the left.
I | he diag he left
| - An dlternate hose routing for
combined wing lift is shown in
| bined wing liftis sh
141513 - Elbow, 90° — | I diagram below.
141615 - Cap | | | Cap
141501 - Tee | s Elbow
126549 - Hose, 3/8 x 55” | =
0141504 - Elbow, 90° (2)— | Uncap Tee —prmlmm
(Replaces Filter Vent) 7 < L )
- o e o e — — — o>~ — e — -
141504 - Elbow, 90° (2) —__ LI 'i L]
122859 - Vent, Filter (2) —— =& & - 1 v
= e — | = I

122875 - Wing Lift
Cylinder, (2)
(3"x 16" x 1-1/2")

| 126546 - Hose, 3/8 x 40”

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-51-



Hydraulic Schematics

Hydravlic Fittina Guide Height Control Cylinders - 1030 Model

. 141581 - Coupler,
Tip - 3/4 ORB F

141609 - Orifice,
Adaptor, - 3/4 JICF
x3/4JCM

141515 - Nipple,
-3/4 JICM x
3/4ORB M

141513 - Elbow, 90°
-3/4JCMxM

141501 - Tee,
-3/4JCMxMxM

(Note: Cylinder details are shown on a separate page)

ll— 141581 - Coupler, Tip (2)

122850 - Center
Height Cylinder,

§ 141515 - Nipple, (2)

126666 - Hose, 3/8 x 192"
\— 126667 - Hose, 3/8 x 246"

141504 - Elbow, 90°
141515 - Nipple

——— 126503 - Hose, 3/8 x 82"
141616 - Elbow, 45° (2)

122859 - Vent,
Filter - 3/4
ORB M

141581 - Coupler, Tip
141515 - Nipple

141609 - Orifice Adaptor

126648 - Hose, 3/8 x 180”

*501531 - Optional double-acting
wing lift kit available and shown
with dashed lines and italic font.

141513 - Elbow, 90°

141504 - Elbow, 90° (3-1/2" x 8"
-3/4JIC M x x1-1/47) |
3/4 ORB M B A\= 122836 - Wing
' h Height Cylinder
n —— (3-1/4" x 8"
141616 - Elbow, 45° M x 1-1/4)
-3/4JIC M x
3/4ORB M ,
141615 - Cap,
-3/4JICF Wing Lift Cylinders - 1030 Model

(Note: Cylinder details are shown on a separate page)

*141581 - Coupler, Tip

|
I
I
I
I
|
I
|
\
jl. \
N
—
= lT
122875 - Wing Lift Cylinder

*141515 - Nipple

©141609 - Orifice Adaptor
— P
1

I «126665 - Hose, 3/8 x 240”

— 126546 - Hose, 3/8 x 40”

\— 141504 - Elbow, 90°

e 141504 - Elbow, 90°

Qlaces Filter Vent)

59 - Vent, Filter

/

1

1228
%

(3// X ]6” % ]_]/2//) |I

143263 - Rotary Cutter 1030/1530  (23-April-2010)

-592-



Cyli

nders

122875 - Wing Lift Cylinder (with Internal Compression Spring) - 3” x 16” x 1-1/2”

122879 -

122556

122558 -
122877 -
143500 -

122881
118441

Rod/Clevis - 1-1/2” x 16” 118796 - Bolt, Shoulder - 1/2” UNC
- Cap, Open - 3" x 1-1/2" 118924 -Flat Washer - .591” ID x .905” OD
Lock Ring, 3" 118930 - Pin, - 1” x 2-13/16"
Barrel, 3" x 16”
Spring, Compression

- Piston, 3"

- Lock Nut, 7/8 UNF
Unitorque

M 118930 - Pin, - 1” x 2-13/16"
O o 118924 - Flat Washer - .591” ID x .905" OD

¢ 118796 - Bolt, Shoulder - 1/2” UNC

122850 - Center Height Control Cylinder (with Rephasing Grooves) = 3-1/2” x 8” x 1-1/4”

122834
122856
122658
122852
122663
118441

118930
118924
118796

- Rod/Clevis - 1-1/4" x 8”
- Cap, Open - 3-1/2" x 1-1/4"
- Lock Ring, 3-1/2"

- Barrel, 3-1/2" x 8"
- Piston, 3-1/2"

- Lock Nut, 7/8 UNF
Unitorque

- Pin, - 1”7 x 2-13/16"

{ (29
- Flat Washer - .591” ID x .905” OD \/0
- Bolt, Shoulder - 1/2” UNC

1/2”
3/a"

'Ill

2II

. J

122860 - Cylinder Stop Block Kit

143263

- Rotary Cutter 1030/1530  (23-April-2010) -53-



Cylinders

122836 - Wing Height Control Cylinder (with Rephasing Grooves) = 3-1/4” x 8” x 1-1/4”

(1530 Model - Left Wing, 1030 Model - Right Wing)

122085
122840
122842
122838
122843
118441

118930
118924
118796

118796 - Bolt, Shoulder - 1/2” UNC
118924 -Flat Washer - .591” ID x .905” OD
118930 - Pin, - 1” x 2-13/16”

- Rod/Clevis - 1-1/4” x 10”
- Cap, Open - 3-1/4” x 1-1/4"
- Lock Ring, 3-1/4"

- Barrel, 3-1/4” x 8"
- Piston, 3-1/4"

- Lock Nut, 7/8 UNF
Unitorque

122849 - Seal Kit

- Pin, - 17 x 2-13/16" J
- Flot Washer - 591" IDx 905" 0p _____ @»_0

- Bolt, Shoulder - 1/2” UNC \)

122830 - Wing Height Control Cylinder (with Rephasing Grooves) = 3” x 8” x 1-1/4”"
(1530 Model - Right Wing, 1030 Model - n/q)

122085
122799
122558
122832
122563
118441

118930 - Pin, - 1” x 2-13/16"
118924 - Flat Washer - .591” ID x .9

< i (99
05” OD \/a
118796 - Bolt, Shoulder - 1/2” UNC

118796 - Bolt, Shoulder - 1/2” UNC
118924 -Flat Washer - .591” ID x .905” OD
118930 - Pin, - 1”7 x 2-13/16”

- Rod/Clevis - 1-1/4” x 10”

- Cap, Open - 3" x 1-1/4" :

- Lock Ring, 3”

- Barrel, 3" x 8” < _

- Piston, 3"

- Lock Nut, 7/8 UNF i

Unitorque =

\'
o

122800 - Seal Kit

143263 - Rotary Cutter 1030/1530  (23-April-2010) -54-



Driveline Overview

H

160007 - Main Driveline, 1000 PTO
160246 - Main Driveline, 540 PTO

%

( Hardware Torque )

~-{_ 300 Nm/225 bt )

pg.65 | 160235 - Torque Limiter,
Wing - 540/1000 PTO

1700 Nm (15000 in'lbs) - (2)

> seoe=—{ 110Nm/80Ibft )

pg.61 | 160201 - Wing Driveline,
540/1000 PTO - (2)

~

(300 Nm/225 Ibft }-~<

N

(300 Nm/225 _-~{_300Nm/225 Ibft )

540/1000 PTO
P9-63 | 160250 - Center Driveline

o6 160273 - Torque Limiter,
Center, 1300 Nm
(12000 inlbs)

540 PTO

160246 - Main Driveline, 540 PTO - (1) pg-59

160250 - Center Driveline - (1) pg.63

160273 - Torque Limiter,- Center

1300 Nm (12000 intbs) - (1) pg.66

160201 - Wing Driveline, 540/1000 PTO - (2) | pg.61
160235 - Torque Limiter, - Wing
1700 Nm (15000 in‘bs) - (2) pg-65

1000 PTO

160007 - Main Driveline, 1000 PTO - (1) pg-57
160250 - Center Driveline - (1) pg.63

160273 - Torque Limiter,- Center

1300 Nm (12000 intbs) - (1) pg.66

160201 - Wing Driveline, 540/1000 PTO - (2) | pg.61
160235 - Torque Limiter, - Wing
1700 Nm (15000 in‘bs) - (2) pg-65

A

=

<

Note: The direction of rotation of the
outer drivelines (B) is opposite to the
front and center driveline rotation (A).

143263 - Rotary Cutter 1030/1530  (23-April-2010) . 5 5_



Driveline Overview

@

160000 - Main Driveline, 1000 PTO - (1)
160001 - Main Driveline, 540 PTO - (1)

pg.67 | 160151 - Torque Limiter,
Wing - 540/1000 PTO
950 Nm (8400 in'lbs) - (2)

pg.62 |160010 - Wing Driveline,
540/1000 PTO - (2)

(150 Nm/110Ibft -~ _

( Hardware Torque )

- 220Nm/160 Ibft )

\

~-{ 150 Nm/110Ibft )

_~{_150Nm/110 bt )

(150 Nm/T10oh )

540 PTO
P9-54 ] 160005 - Center Driveline

67 160155 - Torque Limiter,
Center, 1450 Nm
(13000 inlbs)

540 PTO

160001 - Main Driveline, 540 PTO - (1)

160005 - Center Driveline - (1) pg.64

160155 - Torque Limiter,- Center

1450 Nm (13000 intbs) - (1) pg.67

160010 - Wing Driveline, 540/1000 PTO - (2) | pg.62
160151 - Torque Limiter, - Wing
950 Nm (8400 inlbs) - (2) pg.67

160003 - Center Driveline | P9-%4
160151 - Torque Limiter,
Center, 950 Nm Pg-67

1000 PTO

(8400 inlbs)

1000 PTO

160000 - Main Driveline, 1000 PTO - (1)

160003 - Center Driveline - (1) pg.64

160151 - Torque Limiter - Center

950 Nm (8400 inlbs) - (1) pg.67

160010 - Wing Driveline, 540/1000 PTO - (2) | pg.62
160151 - Torque Limiter, - Wing
950 Nm (8400 inlbs) - (2) pg.67

A

=

<

Note: The direction of rotation of the
outer drivelines (B) is opposite to the
front and center driveline rotation (A).

143263 - Rotary Cutter 1030/1530  (23-April-2010) _ 56_



Drivelines 160007 - 1000 PTO Driveline - Main
(Cat. 5 80° EBL C.V.) Universal Joint
Telescoping Assembly with Guard

119538 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

119539 - Driveline Outer Guard - (1)

. e 119530 - Driveline Slider
119357 - Safety Slide Lock Repair Kit - (1) Outer, with Guard - (1)

119537 - Driveline Yoke & Shaft - (1)
119535 - Cross Kit & Bearing Cat 5 - (2)
119536 - Driveline Center Housing - (1)
119641 - Yoke, Q.D. C/V, 1-3/8 - 21 SPL - (1)

119531 - Driveline Slider Assembly Outer, without Guard - (1)

119529 - Driveline Guard Set - Inner & Outer - (1)

119533 - Driveline Slider Assembly Inner, without Guard - (1)

119489 - Yoke 1-3/4 - 20 Spline - (1)
119900 - Cross Kit & Bearing - (1)
119510 - Driveline Yoke, Tube, Sleeve - (1)

119532- Driveline Slider

Inner, with Guard - (1)
119540 - Driveline Inner Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GRS - (1) __|
118447 - Lock nut, 5/8 UNC - (1)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -57-



Drivelines 160000 - 1000 PTO Driveline - Main
Driveline with 80° CV Joint - B&P SFT S6

@

160078 - Sleeve

=

®
160069 - Shield —
160073 - Screw (6)
. Optional —
160070 - Ring 160102 - Yoke, 56 -1 3/4 -
160071 - Shield . ™. 20 spline (c/w Sleeve) O O
160050 - Yoke, S6 -1 3/8
21 spline (c/w Sleeve) 160051
Cross Kit
160055 - CV Body, S6
160054 - Yoke, S6
160056 - Tube
160072 - Shiekd —_ — °
160053
160064 - Ring 160073 Grease
=S -
160065 - Cone/TN @ Fitting
160073 - Screw (4) _
\£ 160058
Pin, Roll
160086 - Shield Kit
160082
Outer Shaft
(c/w Shielding)
160063
Grease
160083 Fitting (2)
Inner Shaft
(c/w Shielding) —

160061
Cross Kit

160066 - Cone/Tube
l '\ 160073 - Screw (3)
160127 - Ring

160068 - Shield

160057 - Tube T,
160059 - Pin, Roll
160060 - Yoke, S6

— 160062 - Yoke, 56 (c/w Boll)
B s 0070 Bol, Pivot (c/w Nuf

143263 - Rotary Cutter 1030/1530  (23-April-2010) -58-



Drivelines 160246 - 540 PTO Driveline - Main
(Cat. 6 80° C.V.) Universal Joint
Telescoping Assembly with Guard

119883 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

160259 - Driveline Outer Guard - (1)

. e 160251 - Driveline Slider
119357 - Safety Slide Lock Repair Kit - (1) Outer, with Guard - (1)

160258 - Driveline Yoke & Shaft - (1)
160256 - Cross Kit & Bearing Cat 6 EBL - (2)
160257 - Driveline Center Housing - (1)
160255 - Yoke, Q.D. C/V, 6 SPL - (1)

160252 - Driveline Slider Assembly Outer, without Guard - (1)

119529 - Driveline Guard Set - Inner & Outer - (1)

160254 - Driveline Slider Assembly Inner, without Guard - (1)

160262 - Yoke 1-3/4 - 20 Spline - (1)
119954 - Cross Kit & Bearing - 55 EBL (1)
160261 - Driveline Yoke, Tube, Sleeve - (1)

160253- Driveline Slider

Inner, with Guard - (1)
160260 - Driveline Inner Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GR8 - (1) —
118447 - Lock nut, 5/8 UNC - (1)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -59-



Drivelines 160001 - 540 PTO Driveline - Main
Driveline with 80° CV Joint - B&P SFT S8

@

160108 - Sleeve

=

L]
160104 - Shield —
160073 - Screw (6)
160105 - Ring .
160106 - Shield ~ O O
160087 - Yoke, S8 -1 3/8 60088
6 spline (c/w Sleeve) 1 g
Cross Kit
160091 - CV Body, S8
160090 - Yoke, S8
160092 - Tube
160107 - Shisd ——_ " — °
160053
160099 - Ring 160073 Groase
=) S e
160100 - Cone/TN “a Fitling
160073 - Screw (4) _
\£ 160094
Pin, Roll
160116 - Shield Kit
160112
Outer Shaft
(c/w Shielding)
160063
Grease
160113 Fitting (2)
Inner Shaft
(c/w Shielding) —

160097
Cross Kit

160101 - Cone/Tube

l '\ 160073 - Screw (3)
160127 - Ring

160103 - Shield

160093 - Tube T,
160095 - Pin, Roll
160096 - Yoke, S6

— 160098 - Yoke, 56 (c/w Boll)
B s 0070 Bol, Pivot (c/w Nuf

143263 - Rotary Cutter 1030/1530  (23-April-2010) -60-



Drlvellnes 160201 - 540/1000 PTO Driveline - Wing
Universal Joint Telescoping Assembly with
Non-Adjusting Friction Clutch

118729 Lock nut, 1/2 UNC - (2)
118082 - Bolt, 1/2 x 3-1/2 UNC GRS - (2)

119883 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

119486 - Driveline Outer Guard - (1) A i
— 119480 - Driveline Slider
Ovuter, with Guard - (1)

119485 - Driveline Yoke & Shaft - (1)
119900 - Cross Kit & Bearing - (1)
160235 - Clutch Assembly, Non-Adjusting - (1) (Detail - pg. 65)

119481 - Driveline Slider Assembly Outer, without Guard - (1) —

119479- Driveline Guard Set - Inner & Outer - (1)

119483 - Driveline Slider Assembly Inner, without Guard - (1)

119489 - Yoke 1-3/4 - 20 Spline - (1)
119900 - Cross Kit & Bearing - (1)
119488 - Driveline Yoke, Tube, Sleeve - (1)

119482 - Driveline Slider EB—
119487 - Driveline Inner Guard - (1)

Inner, with Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GRS - (1) —
118447 - Lock nut, 5/8 UNC - (1)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -61-



Drivelines

160010 - 540/1000 PTO Driveline - Wing

Driveline with Torque Limiter - B&P SFT S6

160169 - Shield

160073 - Screw (3)

160156 - Cone/Tube
(Outer)

Lt

|
i

160157 - Cone/Tube
(Inner)

160073 - Screw (3)
160169 - Shield
160127 - Ring

160171 - Shield Kit

T~

160126 - Ring

160151 - Torque Limiter - 950 NM
(Detail - pg. 67)

160123 - Yoke, S6
160124 - Tube

160148
Inner Shaft
(c/w Shielding)

160061
Cross Kit

160147
Outer Shaft
(c/w Shielding)

160095
Pin, Roll

.\

160063
Grease
Fitting (2)

160125 - Tube

160059 - Pin, Roll

160060 - Yoke, S6

160129 - Yoke, S6 (c/w Bolt)

. meEEEER 160120 - Bolt, Pivot (c/w Tapered Nut)

or

160170 - Bolt, Pivot (c/w Locknut)

143263 - Rotary Cutter 1030/1530

(23-April-2010)

-62-



D . I- 160250 - 540/1000 PTO Driveline - Center
rivelines Double Center Universal Joint with
Non-Adjusting Friction Clutch 1

160250 - 540/1000 PTO

118129 - Bolt, 3/8
x 1-1/4 UNC - (8)

118417 - Lock nut, 118031 - Bolt, 5/8
3/8 UNC - (8) x 3 UNC GR8 - (1)

119489 - Yoke 1-3/4
20 Spline - (1)

[EI3—— 118447 - Lock nut,
5/8 UNC - (1)
160245 - Yoke, Double
Center -M- (1)
160244 - Yoke, Double Center -F- (1)
119900 - Cross Kit & Bearing - (2)
160273 - Clutch Assembly, Non-Adjusting - (1)
(Detail - pg. 66)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -63-



D . I. 160003 - 1000 PTO Driveline - Center
rivelines Driveline with 950 NM Torque Limiter - B&P S5

160005 - 540 PTO Driveline - Center 1
Driveline with 1450 NM Torque Limiter - B&P S5

@

160151 - Torque Limiter - 950 NM
1000 PTO Driveline
(Detail - pg. 67) =

-OR-
160155 - Torque Limiter - 1450 NM

540 PTO Driveline
(Detail - pg. 67)

160061
Cross Kit

160122 - Yoke, S5
160152 - Spline, Male

/ 160153 - Pin, Roll
160122 - Yoke, S5

160154 - Yoke, S5 (c/w Bolt)

. _/— 160120 - Bolt, Pivot (c/w Tapered Nut)
or

160170 - Bolt, Pivot (c/w Locknut)

143263 - Rotary Cutter 1030/1530  (23-April-2010) _6 4_



Drivel; 160235 -WING 540/1000 PTO
rivelines 1700 NM (15000 IN LBS)
Non-Adjusting Friction Clutch - Weasler 1

WING - 160235 - 540/1000 PTO

119491 - Clamp - (1)

48783 - Bolt, 5/16 x
21/2 GRS - (6)

119379 - Compression Plate - (1)
119391 - Spring Disc .185 - (1)

119377 - Pressure Plate - (1)

119375 - Friction Disc - (2)

119376 - Separator Plate - (1)

160281 - Friction Pack - (1)

160236 - Yoke & Hub - (1)

160239 - Clutch Housing - (1)
118427 - Nut, 5/16 - (6)

160238 - Bolt, M10 x 1.5 x 25 CL10.9 - (4)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -65-



160273 -CENTER 540/1000 PTO

Drivelines 1300 NM (12000 IN LBS)
Non-Adjusting Friction Clutch - Weasler 1

CENTER - 160273 - 540/1000 PTO

160237 - Friction Pack - (1) (
118783 - Bolt, 5/16

x21/2 GRS - (6)

=

119379 - Compression
Plate - (1)
119383 - Spring Disc - .16 (1)

119377 - Pressure Plate - (1)
119375 - Friction Disc - (2)
119376 - Separator Plate - (1)

\ 160239 - Clutch Housing - (1)
118427 - Nut, 5/16 - (6)

160238 - Bolt, M10 x 1.5 x 25 CL10.9 - (4)

118335 - Grease Fitting - (1)
160241 - Yoke & Free ®
Motion Hub - (1)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -66-



Drivelines 160151 - Torque Limiter 950 NM - Wing 540/1000 PTO
950 NM - Center 1000 PTO
160155 - Torque Limiter 1450 NM - Center 540 PTO

Note: All parts are common with the exception
of the torque limiter spring. (See Below)

160134 - Bolt & Nut (8)

160135 - Plate, Flange Yoke (1)
160136 - Bushing (1)

160132 - Lining, Torque Limiter (1)
160138 - Lining, Plate (1)

160132 - Lining, Torque Limiter (1)

160121 Bolt, Pivot (c/w Nut & Washer) (1)

160141
Socket Head
Screw (4)

or
160170 - Bolt, Pivot (c/w Lockut) (1)

160139 - Plate, Torque Limiter
160132 - Lining, Torque Limiter
160140 - Hub
160132 - Lining, Torque Limiter
160142 - Plate, Thrust

160143 - Spacer

160117 - Spring ( 950 NM)
160118 - Spring (1450 NM)

160130 - Torque Limiter ) .
540 & 1000 PTO l l 1010 e e o
(950 NM) X (950 NM)

160155 - Torque Limiter - 540 PTO - (1450 NM)
160151 - Torque Limiter - 1000 PTO - ( 950 NM)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -67-



Gearbox Overview

Splitter Gearbox © ,/
1000 RPM PTO 1000 RPM PTO
170201 - Gearbox (1.3:1) | pg.74 170011 - Gearbox-8146 (1.31:1) | pg.69
540 RPM PTO 540 RPM PTO
170263 - Gearbox (1:1) pg.74 A 170021 - Gearbox-8146 (1:1.16) | pg.6%
=9

<

Note: The direction of rotation on the
outer output shafts (B) is opposite to the
front input and middle output shafts (A).

Left Wing Gearbox

€ ’/
1000 RPM PTO 1000 RPM PTO
170255 - Gearbox (1:1.238) pg.78 170003 - Gearbox-3070 (1:1.25) pg.70

540 RPM PTO 540 RPM PTO
170259 - Gearbox (1:1.833) | P9-77 170013 - Gearbox-3070 (1:1.5) | P9-70

Right Wing Gearbox

1000 RPM PTO 1000 RPM PTO
170257 - Gearbox (1:1.238) | P9-76 170005 - Gearbox-3070 (1:1.25) | P9-/1

540 RPM PTO 540 RPM PTO
170261 - Gearbox (1:1.833) | P9-7° 170015 - Gearbox-3070 (1:1.5) | P9-/1

Center Gearbox

With Traffic G ,/
1000 RPM PTO 1000 RPM PTO
170253 - Gearbox (1:1) 170161 - Gearbox-3080 (1:1)

540 RPM PTO 540 RPM PTO
170261 - Gearbox (1:1.833) 170019 - Gearbox-3080 (1.71:1)

Center Gearbox

Against Traffic G ,,

1000 RPM PTO 1000 RPM PTO
170251 - Gearbox (1:1) pg.82 170163 - Gearbox-3080 (1:1) pg.73

540 RPM PTO 540 RPM PTO

170259 - Gearbox (1:1.833) | pg.81 170017 - Gearbox-3080 (1.71:1) | pg.73

143263 - Rotary Cutter 1030/1530  (23-April-2010) _68_



Gearboxes 170011 - 1000 RPM PTO Gearbhox
8146 - (1.31:1)

.OR.
170021 - 540 RPM PTO Gearhox
1 8146 - (1:1.16)
Part # - (Qty) Description
. Part # - (Qty) Description
170142 - (01) Shaft, 8146
1000 RPM PTO )
170143 - Gear Set (1.31 ;1)_| 170123 - (01) Seal
-OR- 117164 - (01) Ball Bearing,
540 RPM PTO 35mm (6307)
170155 - Gear Set (1:1 .lﬂ 170148 - (01) Refaining
Ring

170153 - (01) Shim
170139 - (01) Housing, 8146

Common Parts

I 170141 - (02) Shaft, 8146
170123 - (02) Sedl
170149 - (02) Shim
170146 - (02) Retaining

Ring
170111 - (02) Retaining Ring
170151 - (02) Shim

117159 - (02) Roller Bearing,
35mm (30307U)
170150 - (02) Shim

117161 - (02) Roller Bearing,
35mm (32207V)

I 170147 - (02) Retaining Ring

170152 - (01) Retaining Ring

117165 - (01) Ball Bearing,
40mm (6208)

170153 - (01) Shim
170148 - (01) Retaining Ring

et et e e e et e e e e e et

170144 - (01) Fill Plug
170105 - (01) Plug
170154 - (01) Sedl
170140 - (01) Cover, 8146

118731 - Flat Washer, 5/16” SAE (2)

118530 - Lock Washer, 5/16” (2)
118110 - Bolt, 5/16” x 1” UNC (2%@

160006 - Splitter Shield (1)

1030 Model Only

143263 - Rotary Cutter 1030/1530  (23-April-2010) -69-



Gea rboxes 170003 - 1000 RPM PTO Gearhox - 3070

(1:1.25)
-OR-
170013 - 540 RPM PTO Gearbox - 3070
(1:1.5)
Part # - (Qty) Description
‘ BONDIOLI I_:.]
& PAVESI 170116 - (06) Bolt, M6 x 16

170117 - (06) Lock Washer
170104 - (01) Fill Plug

170101 - (01) Cover,
3070

117159 - (01) Roller Beari
170105 - (01) Plug 7159 - (01) Roller Bearing,

35mm (30307U)
170123 - (01) Seal

170122 - (01) Shaft, 3070

170124 - (01) Seal, Cap “.

170108 - (01) Shim \
IR | N (I (R

170107 - (01) Refaining
Ring \ ﬁ‘
\\ .

170111 - (01) Retaining Ring

1000 RPM PTO
170102 - (01) Shaft & Gear
(1:1.25)
540 RPM PTO
170136 - (01) Shaft & Gear
(1:1.5)

117163 - (01) Ball Bearing,
35mm (6207)

170121 - (01) Housing, 3070

117162 - (01) Roller Bearing,
55mm (30211U)

170106 - (01) Plug

170110 - (01) Retaining Ring
170114 - (01) Sedl

117162 - (01) Roller Bearing,
55mm (30211U)

170109 - (01) Shim
170115 - (01) Cap

170001 - (01) Hub
170119 - (01) Castle Nut
170120 - (01) Cotter Pin

170118 - (01) Washer

/

> ' 1D

£ 1T N R

y

143263 - Rotary Cutter 1030/1530  (23-April-2010)

N
?



Gea rboxes 170005 - 1000 RPM PTO Gearbhox - 3070

(1:1.25)
-OR-
170015 - 540 RPM PTO Gearbox - 3070
(1:1.5)

Part # - (Qty) Description

BONDIOLI
‘ & PAVESI I-.] 170104 - (01) Fill Plug

170116 - (06) Bolt, M6 x 16 170101 - (01) Cover, 3070
170117 - (06) Lock Washer

170105 - (01) Plug
170108 - (01) Shim
170103 - (01) Shaft, 3070

117159 - (01) Roller Bearing,

]
B
35mm (30307U) i
170113 - (01) Seal, Cap
170111 - (01) Retaining Ring —_—————————
= — i - —

H

170112 - (01) Seal
170107 - (01) Retaining

y Ring
1000 RPM PTO ‘ 117163 - (01) Ball Bearing,
170102 - (01) Shaft & Gear 35mm (6207)
(1:1.25)

540 RPM PTO e
170136 - (01) Shaft & Gear
(1:1.5) 117162 - (01) Roller Bearing,

55mm (30211V)
170106 - (01) Plug

170100 - (01) Housing, 3070

117162 - (01) Roller Bearing,
55mm (30211U)

170110 - (01) Retaining Ring 170109 - (01) Shim

170114 - (01) Sedl

170115 - (01) Cap

170001 - (01) Hub
170119 - (01) Castle Nut
170120 - (01) Cotter Pin

FSE 11 P ] 6 R |

170118 - (01) Washer

143263 - Rotary Cutter 1030/1530  (23-April-2010)

1
~
-



Gedrboxes 170161 - 1000 RPM PTO Gearbox - 3080
(1:1)
-OR-
170019 - 540 RPM PTO Gearbox - 3080

1 (1.71:1)

ZOMRIEY! 9]

Part # - (Qty) Description

170126 - (01) Cover, 3080

117159 - (01) Roller Bearing,
35mm (30307U)

170111 - (01) Retaining
Ring

170113 - (01) Seal, Cap\ S

540 RPM PTO
170137 - (01) Gear Set
(1.71:1)

1000 RPM PTO
170164 - (01) Gear Set
(1:1)
-OR-

170106 - (01) Plug
170125 - (01) Housing, 3080

170001 - (01) Hub
170129 - (01) Washer
170130 - (01) Castle Nut
170131 - (01) Cotter Pin

|[d
-

170104 -
170116 -
170117 -

170108 -
170107 -
117158 -

170112 -
170128 -

170135
170134
170138

(01) Fill Plug
(06) Bolt, M6 x 16
(06) Lock Washer

(01) Shim
(01) Retaining Ring

(01) Roller Bearing,
35mm (30207V)

(01) Sedl
(01) Shaft, 3080

- (01) Cotter Pin
- (01) Castle Nut
- (01) Shim

Note: No Shim on 1000 RPM
PTO Gearbox

117160

170127

170132
117162

170114
170115

- (01) Roller Bearing,
45mm (30309V)

- (01) Shaft, 3080

- (01) Shim

- (01) Roller Bearing,
55mm (30211U)
- (01) Sedl

- (01) Cap

143263 - Rotary Cutter 1030/1530  (23-April-2010) -72-



Gedrboxes 170163 - 1000 RPM PTO Gearbox - 3080
(1:1)
-OR-
170017 - 540 RPM PTO Gearhbox - 3080

1 (1.71:1)
Part # - (Qty) Description

ZOMRIEY! 9]

170104 - (01) Fill Plug
170116 - (06) Bolt, M6 x 16

170117 - (06) Lock Washer 170126 - (01) Cover, 3080

117159 - (01) Roller Bearing,
35mm (30307U)

170111 - (01) Retaining Ring
170123 - (01) Sedl
170128 - (01) Shaft, 3080

A

117158 - (01) Roller Bearing,
35mm (30207V)

170124 - (01) Seal, Cap
170108 - (01) Shim
170107 - (01) Retaining

Ring \

170135 - (01) Cotter Pin
170134 - (01) Castle Nut
170138 - (01) Shim

Note: No Shim on 1000 RPM
PTO Gearbox

-

1000 RPM PTO
170164 - (01) Gear Set
(1:1)
540 RPM PTO OR
170137 - (01) Gear Set
(1.71:7)

117160 - (01) Roller Bearing,
45mm (30309U)

170127 - (01) Shaft, 3080

170106 - (01) Plug
170125 - (01) Housing, 3080

170132 - (01) Shim

117162 - (01) Roller Bearing,
55mm (30211U)

170114 - (01) Sedl

170001 - (01) Hub 170115 - (01) Cap
170129 - (01) Washer

170130 - (01) Castle Nut

1 e o et o P e e | R | s

170131 - (01) Cotter Pin B a
1

|[d

143263 - Rotary Cutter 1030/1530  (23-April-2010) -73-



Gearboxes &

170201 - 1000 RPM PTO Gearbox (1.3:1)

-OR-
1 170263 - 540 RPM PTO Gearbhox (1:1)

Part # - Description - (Qty)

118129 - Bolt, 3/8 x 1-1/4 - (28)

119365 - Cone, Bearing 119365 - Cone, Bearing 118503 - Lockwasher, 3/8 - (28)
Timken #388 - (04) Timken #388 - (01)

119368 - Cup, Bearing 119369 - Cup, Bearing 170236 - Gasket, Input 0.30mm - (a/r)
Timken #362A - (04) Timken #362 - (01) — 170237 - Gasket, Input 0.15mm - (a/r)

170238 - Gasket, Input 0.10mm - (a/r)

170232 - Shaft, Output

170234 - Seal - (02) 1.75-20 - (02)
170239 - Gasket,
0.30mm (a/r)
170240 - Gasket,
0.15mm (a/r)
170241 - Gasket, 1000 RPM PTO
0.10mm (a/r) 170230 - Gear 26T - (02)
170231 - Gear 20T - (01)
-OR-
540 RPM PTO

170244 - Locknut - (2) 170301 - Gear 18T - (03)

170245 - Lock Washer - (2) .
170246 - Flat Washer - (2) 170242 - Retaining Ring - (01)

170213 - Seal - (02)

119366 - Cone, Bearing - Timken #.M603049 - (01)

119367 - Cup, Bearing - Timken #LM603014- (01) 170233 - Shaft, Input 1.75 - 20 - (01)

170247 - Plug, Pressure Relief/Oil Level (01)

143263 - Rotary Cutter 1030/1530  (23-Aug-2016) -74-



Gearboxes &

170261 - 540 RPM PTO Gearhox
(1:1.833)

Part # - Description - (Qty)

170290 - Input Shaft, 1.75-20 SPL - (01)
170282 - Key, 12 x 8 x 38 - (02)

_ S

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)
170285 - Bearing Cone,

JM205149 - (01) w2250 ‘z/é- 170285 - Bearing Cone,
S S BESSIN JM205149 - (01)
\\

' R —
777777+77
TR 8 R I | N |

) ) L\\\\\Y h\\\\\\\V
170275 - Input Seal, 19662 - (01) %" 7 ‘://J

170295 - Lock Nut - (01)
170296 - Lock Washer - (01)
170304 - Spacer Shaft - (01)

.
170294 - Bearing Cone, 30212 - (01
170293 - Bearing Cup, 30212 - (01)

170299 - Output Shaft, SPL 18T - (01)

170280 - Spacer Shaft - (01)

170297 - Spiral Gear &
1 Pinion Set - (01)
170298 - Output Shim - (A/R)

WIIIIIA
AN

A~‘

Yrre

/

170292 - Key, 10 x 8 x 60 - (02)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170300 - Housing, RC-145L (01) —=2

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

I///%

—

170274 - Spacer, Output Sedl - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

—HIE .

P

170266 - Slotted Nut, M36 x 6 - (01)

170224 - Cofter Pin, 6.3 x 60 - (01)
OR
118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

143263 - Rotary Cutter 1030/1530  (23-April-2010)

75



Gearboxes &

170257 - 1000 RPM PTO Gearbhox

(1:1.238)

Part # - Description - (Qty)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone, \
JM205149 - (01) e

s\\\\\\\‘

SRR
T

p

170275 - Input Seal, 19662 - (01)

170278 - Lock Nut - (01) . -T_\

170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

170290 - Input Shaft, 1.75-20 SPL - (01)
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,
JM205149 - (01)

170280 - Spacer Shaft - (01)

s
sl

170291 - Spiral Gear &

’ Pinion Set - (01)
170282 - Key, 12 x 8 x 38 - (02)
-l 170283 - Output Shim - (A/R)

J
‘1
N

Soc DALY,

e |
Yrree.

A
SN

170285 - Bearing Cone, JM205149 - (01)
170284 - Bearing Cup, JM205110 - (01)

170288 - Output Shaft, SPL 18T - (01)

170289 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

S

Sz

P N

170274 - Spacer, Output Sedl - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

E—

170266 - Slotted Nut, M36 x 6 - (01)

170224 - Cofter Pin, 6.3 x 60 - (01)
OR
118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

143263 - Rotary Cutter 1030/1530  (23-April-2010) -76-



Gearboxes &

170259 - 540 RPM PTO Gearbox
(1:1.833)

Part # - Description - (Qty)

170277 - Input Shaft, 1.75-20 SPL - (01) ———
170282 - Key, 12 x 8 x 38 - (02) —
170284 - Bearing Cup,

JM205110 - (01)

170303 - Input Shim - (A/R) )

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone, N N >
JM205149 - (01) uZ2250 <L 170285 - Bearing Cone,
S\ e JM205149 - (01)

N -
77+777777
T 8 1 . -

.;\\ SN

L N

170275 - Input Seal, 19662 - (01)
170280 - Spacer Shaft - (01)

170297 - Spiral Gear &
Pinion Set - (01)

170298 - Output Shim - (A/R)

170295 - Lock Nut - (01)
170296 - Lock Washer - (01)
170304 - Spacer Shaft - (01)

\ L\
S\

[ e

170294 - Bearing Cone, 30212 - (01)
170293 - Bearing Cup, 30212 - (01)

170292 - Key, 10 x 8 x 60 - (02)

170299 - Output Shaft, SPL 18T - (01)
170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - a Sight Glass - (01) —

170300 - Housing, RC-145L (01) —=2

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

IM

170274 - Spacer, Output Sedl - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

—

dlﬂ

P

170266 - Slotted Nut, M36 x 6 - (01)

170224 - Cofter Pin, 6.3 x 60 - (01)
OR
118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -77-



Gearboxes &

170255 - 1000 RPM PTO Gearbhox
(1:1.238)

Part # - Description - (Qty)

170277 - Input Shaft, 1.75-20 SPL - (01) ———
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

1 170303 - Input Shim - (A/R)

170285 - Bearing Cone, A . .
JM205149 - (01) mZ _ B 170285 - Bearing Cone,
=N e JM205149 - (01)

e 8 e it et ettt -
S~
170280 - Spacer Shaft - (01)

NN
"/’/,,‘ l 7,
p ¢
170291 - Spiral Gear &
Pinion Set - (01) \ A
170283 - Output Shim - (A/R)
170285 - Bearing Cone, JM205149 - (01) %
170284 - Bearing Cup, JM205110 - (01)

NN\
170275 - Input Seal, 19662 - (01) ’

A
\

[

170278 - Lock Nut - (01)
170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

P 7“/'
7

\ ALY
AN
et
Yrre.

7

170282 - Key, 12 x 8 x 38 - (02)

A
=
Y
 —
I

170288 - Output Shaft, SPL 18T - (01)
170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170289 - Housing, RC-145L (01) —==

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

S

Sz

P N

170274 - Spacer, Output Sedl - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

E—

170266 - Slotted Nut, M36 x 6 - (01)

170224 - Cofter Pin, 6.3 x 60 - (01)
OR
118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -78-



Gearboxes &

170261 - 540 RPM PTO Gearhox
(1:1.833)

Part # - Description - (Qty)

170290 - Input Shaft, 1.75-20 SPL - (01)
170282 - Key, 12 x 8 x 38 - (02)

e =

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)
170285 - Bearing Cone,

JM205149 - (01) 2225 S 170285 - Bearing Cone,

J s NS JM205149 - (01)

R |
\ \
: SR
e + -
S 8 et Pt N |

170295 - Lock Nut - (01) ¢ —
170296 - Lock Washer - (01)
170304 - Spacer Shaft - (01)

170280 - Spacer Shaft - (01)

170275 - Input Seal, 19662 - (01)

170297 - Spiral Gear &
Pinion Set - (01)

170298 - Output Shim - (A/R)

170294 - Bearing Cone, 30212 - (01)
170293 - Bearing Cup, 30212 - (01)

170299 - Output Shaft, SPL 18T - (01) 170292 - Key, 10 x 8 x 60 - (02)

] 170270 - O-Ring, 112 - (02)
170300 - Housing, RC-145L (01) —&5 170269 - Pressure Relief

k Plug - (01)

170270 - O-Ring, 112 - (01) ™
T,

170286 - Bearing Cup, 33212 - (01) y
170287 - Bearing Cone, 33212 - (01)
170274 - Spacer, Output Sedl - (01) N \ of
170273 - Output Seal - (01) g
170272 - Retaining Ring - (01) ..
170271 - Output Shield - (01) .
iy
170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01) — -—
OR ‘

1 ]8849 - Cotter Pin, ]/4 x 2-1 /2 - (0” ]70268 - O_ng 119 - (02)
170267 - Oil Sight Glass - (01) —

7

—

| R

Y

143263 - Rotary Cutter 1030/1530  (23-April-2010) -79



Gearboxes &

170253 - 1000 RPM PTO Gearbhox
(1:1)

Part # - Description - (Qty)

170290 - Input Shaft, 1.75-20 SPL - (01)
170280 - Spacer Shaft - (01)
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,
JM205149 - (01)

4

170285 - Bearing Cone,
JM205149 - (01)

1 N
KRN\

i R
—
SR N N |

Sy

R

170275 - Input Seal, 19662 - (01) L B

170278 - Lock Nut - (01) 170281 - Spiral Gear &

]

SN VIS

e |
Yrree.

Pinion Set - (01)
170279 - Lock Washer - (01) 170282 - Key, 12 x 8 x 38 - (02)
170280 - Spacer Shaft - (01) ., ; l 170283 - Output Shim - (A/R)

\
SN\

170285 - Bearing Cone, JM205149 - (01)
170284 - Bearing Cup, JM205110 - (01)

\

170288 - Output Shaft, SPL 18T - (01)
170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170289 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

S

S

P N

170274 - Spacer, Output Seal - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

dﬂ

170266 - Slotted Nut, M36 x 6 - (01)

170224 - Cofter Pin, 6.3 x 60 - (01)
OR
118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -80-



Gearboxes &

170259 - 540 RPM PTO Gearbox
(1:1.833)

Part # - Description - (Qty)

170277 - Input Shaft, 1.75-20 SPL - (01) ———
170282 - Key, 12 x 8 x 38 - (02) —
170284 - Bearing Cup,

JM205110 - (01)

170303 - Input Shim - (A/R) )

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone, N N >
JM205149 - (01) uZ2250 <L 170285 - Bearing Cone,
S\ e JM205149 - (01)

N -
77+777777
T 8 1 . -

.;\\ SN

L N

170275 - Input Seal, 19662 - (01)
170280 - Spacer Shaft - (01)

170297 - Spiral Gear &
Pinion Set - (01)

170298 - Output Shim - (A/R)

170295 - Lock Nut - (01)
170296 - Lock Washer - (01)
170304 - Spacer Shaft - (01)

\ S
S\

[ e

170294 - Bearing Cone, 30212 - (01)
170293 - Bearing Cup, 30212 - (01)

170292 - Key, 10 x 8 x 60 - (02)

170299 - Output Shaft, SPL 18T - (01)
170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170300 - Housing, RC-145L (01) —=2

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

IM

170274 - Spacer, Output Sedl - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

—

dlﬂ

P

170266 - Slotted Nut, M36 x 6 - (01)

170224 - Cofter Pin, 6.3 x 60 - (01)
OR
118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -81-



Gearboxes &

170251 - 1000 RPM PTO Gearbhox
(1:1)

Part # - Description - (Qty)

170277 - Input Shaft, 1.75-20 SPL - (01) —————
170280 - Spacer Shaft - (01)
170282 - Key, 12 x 8 x 38 - (02)

3 S5

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

w225 .J | i 170285 - Bearing Cone,

JM205149 - (01)

170285 - Bearing Cone,
JM205149 - (01)

N
SN\ R RS

e |=|
T 8 P Y et sttt et i
h\\\\§
|
170281 - Spiral Gear & “’
Pinion Set - (01) \
170283 - Output Shim - (A/R)

170285 - Bearing Cone, JM205149 - (01)
170284 - Bearing Cup, JM205110 - (01)

170275 - Input Seal, 19662 - (01)

170278 - Lock Nut - (01)
170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

. |

p I/E,
=y

——

P

170282 - Key, 12 x 8 x 38 - (02)

\

170288 - Output Shaft, SPL 18T - (01)
170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170289 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

r

N % 7 N
170274 - Spacer, Output Seal - (01) N % ? \\

LM /// N
170273 - Output Seal - (01) -

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

[

170266 - Slotted Nut, M36 x 6 - (01)

170224 - Cofter Pin, 6.3 x 60 - (01)
OR
118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -82-



Optional Light Kit - Location

Typical Light Wire Routing - 1030 Typical Light Wire Routing - 1530

LH Wiring LH Wiring

RH Wiring RH Wiring

Typical Light Bracket Assembly

118011 - Bolt, 1/2” x 1-1/2” GR5 (4)
500926 - Light Mounting Bracket (2)
118729 - Lock Nut, 1/2” GRC - Unitorque (4)

118756 - Bolt, 1/4” x
1-1/4” GRS5 (8)

118483 - Lock Nut, 1/4”
GR5 - Unitorque (8)

Typical Light Mounting Location
1030 Right Wing
1530 Right and Left Wings

Note: Install lights with amber
light to outside, covered lens
facing forward.

Typical Light Mounting Location
1030 Left

143263 - Rotary Cutter 1030/1530  (23-April-2010) -83-



Optional Light Kit - Wiring

-
501533 - Light Kit
Includes:

* Lights (Left & Right)
¢ 7 Pole Plug Connector
¢ 16 Gauge Wiring

Note: All spliced ends
should be soldered.

* Mounting Brackets

* All Required Hardware
. J/

129058 - LH Light, 4 Wire

129059 - RH Light, 4 Wire

15’ Model
129066 - Wire,
4x 16 ga. - 25’ X
129065 - Wire,
10’ Model 4x16ga.-24
129067 - Wire,
4x16ga.-21'

129043 - 16 ga. Crimp (8)

129060 - Plug,
4 Wire (2)

Black Brown

!3/ 8” Split Loom 12-15" (2)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -84-



Optional Winch Kit

501534 - Winch Kit (Hardware Included)

129063 - Winch, 1500 LB (1)

118511 - Flat Washer, 3/8 (3)
118005 - Bolt, 3/8” x 1” GR5 (3)
118417 - Lock Nut, 3/8” GR5 (3)
500916 - Cable/Hook Assembly (1)
500917 - Pulley Block (1)

500925 - Winch Mount Assembly (1)
118073 - Bolt, 1” x 3-1/2” UNC GRS (2)
118456 - Lock Nut, 17 UNC GR5 (4)
118103 - Bolt, 1” x 2-1/2"” UNC GR5 (2)
500920 - Hook Plate Assembly (2)

Note: Refer to operation and safety
instructions found in the operators
~ o section of the manual - (pg. 34)

Winch Location
Rear View of Cutter

AR Left Wing Layout

~
Right Wing Layout 25

Optional Tow Hitch

501535 - Tow Hitch Kit (Hardware Included)

118729 - Lock Nut, 1/2” GRC - Unitorque (10)
118011 - Bolt, 1/2” x 1-1/2” GR5 (10)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -85-



Optional Toolbox

501536 - Toolbox/Blade Storage Kit
(Hardware Included)

500852 - SMV Sign Extension (1)
118483 - Lock Nut, 1/4” GRC - Unitorque (2)
118983 - Bolt, 1/4” x 3/4” UNC GR5 (2) l

133103 - Toolbox, 8-3/4" x 32” x 9 1/2" (1)

118009 - Bolt, 1/2” x 1-1/4” UNC GR5 (4)

118512 - Flat Washer, 1/2” (4)

118729 - Lock Nut, 1/2” GRC - Unitorque (4)

500851 - Toolbox Mount Bracket -LH (1)
500850 - Toolbox Mount Bracket -RH (1)

118447 - Lock Nut, 5/8” GRC - Unitorque (4) Q,
118514 - Flat Washer, 5/8 (4) 2
118026 - Bolt, 5/8" x 2” GR5 (4)

Optional Wing Guide Wheels

501580 - Wing Guide Wheel - RH (shown)
501581 - Wing Guide Wheel - LH

—— 118729 - Lock Nut, 1/2”UNC GRC - Unitorque (3)
118512 - Flat Washer, 1/2 F436 (3)
118219 - Carriage Bolt, 1/2” x 2” UNC (3)

118417 - Lock Nut, 3/8” UNC (3)
118511 - Flat Washer, 3/8 (3)
118146 - Bolt, 3/8” x 3-1/2” UNC (3)

118962 - Lock Nut, 1-1/4”
UNF Gr 8 (1)

1-3/4” OD (2)
131531 - Retaining Ring, 2-7/16” (2)

. 9—131530 - Dust Seal - 1.75” ID (2)
Q 131529 - Tapered Bearing, Cone (2)

131528 - Tapered Bearing, Race (2)

6501629 - Spacer Bushing,

501582 - Guide Wheel Bracket - RH
(501583 - Guide Wheel Bracket - LH)
131206 - Washer, Flat 1-1/4 SAE (2)

500330 - Bolt,1-1/4 X 7-1/2 UNF
</w Grease Fitting (1)

501625 - Steel Wheel Assembly (1)
(comes with bearings)

143263 - Rotary Cutter 1030/1530  (23-April-2010) -86-



Warranty 2 Year

Limited Warranty

Degelman Industries Ltd. (“Degelman”) warrants to the original purchaser of a new 1030/1530 Degelman Rotary

Cutter, purchased from an authorized Degelman dedler, that the equipment will be free from defects in material and
workmanship for a period of two (2) years from the date of delivery, for non-commercial use (including farm, institutional,
government, and municipality) and (1) year from the date of delivery for commercial use. The obligation of Degelman

to the purchaser under this warranty is limited to the repair or replacement of defective parts in the first year and to the
provision, but not the installation of replacement parts in the second year. Degelman reserves the right to inspect any
equipment or parts which are claimed to have been defective in material or workmanship.

Replacement or repair parts installed in the equipment covered by this limited warranty are warranted for ninety (90)
days from the date of delivery of such part or the expiration of the applicable new equipment warranty period, which ever
occurs later. Warranted parts shall be provided at no cost to the user at an authorized Degelman dealer during regular

working hours. Warranted replacement parts will either be replaced or rebuilt at Degelman'’s discretion.

Disclaimer of implied warranties & consequential damages

This warranty shall not be inferpreted to render Degelman Industries Ltd. liable for injury, death, property damage or
damages of any kind, whether direct, consequential, or contingent to property. Without limiting the generality of the
foregoing, Degelman shall not be liable for damages resulting from any cause beyond its reasonable control, including,
without limitation, loss of crops, any expense or loss of labour, supplies, rental machinery or loss of use.

No other warranty of any kind whatsoever, express or implied is made with respect to this sale; and all implied
warranties of merchantability and fitness for a particular purpose which exceed the obligations set forth in this written
warranty are hereby disclaimed and excluded from this sale. This exclusion shall not apply in any jurisdiction where it

is not permitted by law.

This limited warranty shall not apply:

1. If, in the sole opinion of Degelman, the unit has been subjected to misapplication, abuse, misuse, negligence or
accident.

2. To any goods that have sustained damage or deterioration attributable to contact with foreign obijects (eg. stones,
iron, and other material other than grass and brush.)

3. If parts not made or supplied by Degelman have been used in the connection with the unit, if, in the sole judgement
of Degelman such use affects its performance, safety, stability or reliability.

4. If the unit has been altered or repaired outside of an authorized Degelman dealership in a manner which, in the
sole judgement of Degelman, affects its performance, safety, stability or reliability.

5. To normal maintenance service and normal replacement items such as gearbox lubricant, hydraulic fluids, and
seals.

6. To expendable or wear items such as blades, blade bolts, skid pans, skid shoes and any other items that in the
company’s sole judgement is a wear item.

No employee or representative of Degelman Industries Ltd. is authorized to change this limited warranty in any way or
grant any other warranty unless such change is made in writing and signed by the Degelman Service Manager.

This limited warranty is subject to any future availability of supply, which may directly affect Degelman’s ability to obtain
materials or manufacture replacement parts.

Degelman reserves the right to make improvements in design or changes in specifications at any time, without incurring
obligations to owners of equipment previously delivered.

This limited warranty is subject to compliance by the customer to the enclosed Retail Customer’s Responsibility Under
Degelman Warranty.

Make certain the warranty registration card has been forwarded to: Degelman Industries Ltd.
Box 830
272 Industrial Dr.
Regina, Sk., Canada
S4P 3B1

143263 - Rotary Cutter 1030/1530  (23-April-2010) _87_



